b ] .'-'
_'|'.- . -

T

THOMAS

233 HD Parts M anual

Manual coversthefollowing models;
T-233 HD, LH000101 Onward
T-203 HD, LL 000101 Onward

T-183 HD, LJ000101 Onward
T-173, LK000101 To L K000554

Taad
“aZEEEEL |
LTI

L}

Publication No. 032921/3



THOMAS EQUIPMENT LIABILITY WARRANTY

THOMAS EQUIPMENT LIMITED (Hereinafier referred to as the “Company”™} warrants each new
Thomas S/S Loader sold by the Company to be free from manufaciuring defects when used in normal
service for a pericd of twelve (12) months, commencing with delivery 1o the original user, if operated
according to manufacturer instructions and by a competent and careful operator. This warranty shalt
not apply to.the loader or any part thereof which has been subject to misuse, negligence, alteration, or
accident or which shall have been repaired outside of an authorized Thomas dealer place of business.

The Company’s obligation under this warranty is expressly limited to the replacemernt or repair at
Thomas- Equipment Limited, Centreville, New Brunswick, or at a designated Thomas Dealer, of such
part of parts which in the opinion of the Company have been defective. The Company shall not be
liable for consequential labour costs or transportation charges in connection with the replacement or
repair of defective parts.

This wamraniy to repair applies only 1o new and unused Thomas S/S Loaders which after shipment
from the factory have not been altered, changed, repaired, or treaied in any manner whaisoever and
does not extend to trade accessories though sold or operated with ihe Company™s loader. Trade
accessories such as, but not limited to, engines, tires, batteries, are subject to warranty of their
respective manufacturers.

The Company and/or its authorized Thomas dealers shali not be liable for conseguential damages
or contingent fiabilities for the fitness of any Thomas S/8 Loader for any particular purpose.

This warranty is expressly in fieu of any other express or implied warranty, condition or guarantee
of this Thomas S/S Loader or any part thereof, including any implied warranty or condition of
merchantability or fitness and of any other obligations on the part of the Company or the selling dealer.

No representative of the company has authority to change this warranty in any manner whatseever
and no attempt to repair or promise to repair or improve the Thomas S/S Loader covered by this
warranty by any representative of the Company shall waive or change or extend this warranty in any
manner whatsoever.

N.B. Read and practice your Thomas S/S Loader operating and servicing instructions. Failure to
do this rmay void your warrariy.

PUBLICATION NO. 32921/3




INDEX

Microfiche MAIN FRAME 1. Parts Cat.
A-1  Fuel System... e emeeeessssssmraressseervesessseersanneran 11
A-2  Rear Door and Latch ...... eemsemnnmoateseins et e bes e aen 1.2
A-3  Quick-Tach ...... . reereeeeaseeeeaeteitatassssnmirertatenen 1.3
A3 PIVOL PiNS e e vecer e cmmarersesresamesreomamt ssnarassassassmsassssnesn sonssa e nassmsmesase 1.3
A4 ShieldS...coeceerrreercrrecccccniesanns ereereerrarenmrenasstentessnasesraveeas 14
A4 Seatand Belt.... eeeceessrmreeascessemeseteussannannen 14
A4 Decals ant PAINT coeeevcrarereee oot samss somtessmsenserss cvsmennca senssmseesesssanne 1.4
A-4  Wheel EQUIPMENE c et rere e e e s e 14
F- ST = 1o ToTo 18 1o o SO S SORSSS 1.5,
A5 PIVOU PINS . evererremreraremrrmrercmcecsmssssssnmesmnseerssensarsmsesenmense semssssmarasss 1.5
A-B  BoOM LOCKODW cceecieeecrnerereessannncsaaccsimmssss vesanmmmmsanssmensanrrmannanantens 1.6
CONTROLS 2.
A-7 Control Levers and Neutral Centering Device ....eummvecececrneneneeees 2.1
A-8  Control Levers and Neutral Ceniering Device ...covevmeee e 2.1.1 CONTROLS
A-2  Control Levers W/Hand Controls ....eeeeeeeeereecceeieecenns 2.2
A-10 Foot Pedals @nd LOCKS «.cuee e cectessessnssereamecnessssanenss e sraracncoranee 2.2.1
A-11 Foot Pedals and LOCKS ... csssenn e w2.2.2
A-12 Throttle and Stop Contro! ... eeeeeeiennee vanemtemncsnnreenane e 23
B-1  Restraint Bar and Safety System eremvemreeroenasronacss 2.4
B-2 Restraint Bar and Safety System .. - 2.4
FINAL DRIVE TRANSMISSION 3.

B-3  TraANSMISSION HOUSING ceomeomrmememersesevssemesmeemersssessmsssrasssemesesecasercesnas 3.1 FINAL
Bl AXIC ASSEITIBIY covvereeooevcoeoeoeecevssesaeamemssmasmsssssemecssemecsmemerestssasssmssass 3.2 DRIVE
B-5 Idier Sprocket Assembly:... eemeveseremeeeeressasaseasannesneenen] 3.3 TRANSMISSION
B-5 Drive Chains......... 3.3
B-6 Torgue Motor and Parking Brake ......eerrccrme e reeseec oo 3.4

HYDRAULIC SYSTEM 4.
B-7  Oil Reservoir..... eetrameeencsanerasaseacs 4.1 HYDRAULIC
B-8 Boom Lift Circuit (T233HD) ............... . 4.2 SYSTEM
B-9 Boom Lift Gircuit (T183HD/T203HD) .ccoeeeee e 4.2.1
B-10 Boom Lt Circuit (T173HL) ........... 4.2.2
B-11 Bucket Tiit Circuit (T233HD) eemmteameseee e 4.3
B-12 Bucket Tit Circuit (T183HD/T203HD) e 4.3.1
GC-1  Bucket Tilt Circuit (T173HL) coeeee e eeecte e 4.3.2
C-2  Auxiliary Hydraulic Circuit {T183HD/T203HD/T233HD) ....ocee e 4.4
C-3  Auxiliary Hydraulic Circuit (T173HL) . S
C4 Auxiliary Gear PUump. .. ccireeeeaeeene 4.5
C-5 Control Valve (T183HD/T203HD/T233HD) cccvvien it e 4.6
C-6 Control Valve (T173HL) coeeeeeerrcvenramensvaneeas et B
C-7  Hydraulic Qil Cooler and Filter.. 4.7
C-8 Hydraulic Qil Cooler and Fiter. . ceeeeemeieces e 71
C-9  Lift Cylinder (T183MD/T203HD/T233HD) .ccnmurinerenenerrresreemmreccsosnans 4.8
C-10 it Cylinder (TT173HL) e eetresrsme e emeene .4.8.1
C-11 Tilt Cylinder.... .4.82
C-12 Self Level ValIve . e ccrecristeeennces e e POV 5.

HYDROSTATIC DRIVE SYSTEM 5.

D-1  Hydrostatic Drive Circuit ... evemeee e —_ | HYDROSTATIC
D-2  Front Hydrostatic Pump (With CHAIGE PUMP) wvevwrwsmoemrereecereerensenees 5.2 DRIVE
D-3  Front Hydrostatic Pump (with Charge Pump} ........ vereremn 2.1 SYSTEM
D-4 Rear Hydrostatic PUMD oo eircenisaere e e ssitsscvsss e e 5.3
D-5 Rear Hydrostatic Pump RN |
D-68  Hydrostatic MOOT ceeuvmecciecre s ceesn e e ccsass s meses e s e 5.4

ELECTRICAL SYSTEM 6.
D-7  Electical System (T183HD/T20BHD)....correcmrec B ELECTHICAL
D-8 Electrical System (T233HD/T173HL) ccoecerenvevmneeeeeee ceremeneB.2

ENGINE EQUIPMENT 7.
D-8 Exhaust System..
D@  Air Cleansar...... ) EESIIEEHENT
D-10 Radiator & Engine Mounts......
D-11  Universal Joint

COPYRIGHT ¢ THOMAS EQUIPMENT LTD. 1992



MAIN FRAME 1.

Fuel System e eeecre e " ceremmmemeesessesasenaesanaen 1.1
Rear Door and LAICH . cce v crerersnsrsesnvarsararssssssnrassssransranas snsres 1.2
U K TBEH e ceteersssssntsssnstnsssssnssamsanasssmssnansmnnnsnnsase 1.3
Pivot PINS.ceee e eeremarevesreseeatnrsTaTerTensastannrraseannry 1.3
L] 11 (= o =SOSR 14
SRAt AN BRI e ctrsresse s esssrs s s s e vn s aat s ams s arannn s 1.4
Decals and Paint .. . S 14
Whese! Equipment . eresseenisssseisssseessesasaanes 1.4
Boom LocK...ccoveeeeenens ererereserrmmarareraraaasserennnses .-.1.5
Fivot Pins.... retvansienareasann 1.5
Boom Lockdown ....... tresrmsseresereanrerverarareaser srrasenrer 1.6




1192

[ T ]

I
|
I
|
!
!
|
|
I
I
L




1.1

FUEL SYSTEM
aory. | 4ry. | 4ary. | amy. SERIAL
REF. | PARTNO. DESCRIPTION T173HL |T183HD | T203HD | T233HD RO.
1 5842 Fuel Filler Gap 1 1 1 1
2 N.S.P. R.H. Fue! Tank Assembly 1 1 1 1
3 21679 Fuel Filter Assembly 1 1 1 1
4 21677 Fuel Fifter 1 L 1 1
5 6089 1/4" x 90° &t. Elbow 1 1 1 1
6 4539 1/4° NPT x 1/8" NPT Reducing Bushing 1 1 1 1
7 18318 Hose Connector 1 1 1 1
8 19849 Hose Clamp 1/2" 6 6 6 B
g 30008 Fuel Line 40" L. {1016 mm) 1 1 i 1
10 23194 B 341 Machine Screws 5 5 5 5
11 24214 Fibre Washers 5 5 5 5
12 23178 Fuel Level Sender 1 1 1 1
13 24264 Cork Gasket 1 1 1 1
14 1458 Pipe Plug 3/4" NPT 1 1 1 1
15 953820 Fuel Pump (Kubota) 1 1 1 1
16 23166 Fuel Pipe 1 1 1 1
17 22127 Fuel Line 20" L. {508 mm) 1 1 1
17 36735 Fuel Ling 42" L. 1 — — —
18 23719 Fuel Ling 48" L. (1219 mm) — 1 1 1
18 36734 Fuel Line 6" L. 1 — -— —
19 14797 Fuel Shut-0ff Cock 1 1 1 1
20 23861 516" Fue] Fitting 1 1 1 1
21 26737 Hose Ciamp 2 2 2 2




T233HD TO LHO00549
T183 AND T233HD LH000550 ONWARD

2347




REAR DOOR and LATCH to LH000549

1.2

REF, | PART NO. DESCRIPTION TH34D SERIAL NO.
1 957154 Engine Cover Shield Assembly 1 TO LH000107
1 956631 Engine Cover Shield Assembly 1 LH0B0108 - 568
2 3189 Lever Grip 1
3 21362 Door Handle 1
4 5897 Bolt 1/4° UNC x1.3/4" L. 1
5 6645 fNut 1/4" UNC Nylok 1
6 954425 Door Lock Support Assembly 2
7 1870 Springwasher 5/16" Dia. 8
8 1191 Nut 5/16° UNC 8
] 954507 Door Lock Assembly 1 T0 LHO00107
] 957156 Door Lock Assembly 1 LHO00107 - 549
10 4842 Set Collar 3/4" Dia. 1
11 956627 Rear Door Assembly 1
12 3238 Bok 1/ UNCx 3" L. 1 TO LH000107
13 1650 Plainwasher 1/4" Dia. 2 TO LHODO0107
14 8202 Spring .063 W.D. x 13/32" 0.D. x2 1/2° L. 1 TO LHBOO0107
15 1350 Nut 1/4" UNC 2 T0O LHO00107
16 26785 Radiator Baffie 1
17 26787 Baffle Foam 1/2"x 1" x 19" L. 2
18 26786 Baffle Foam 1/2"x 1" x 20 5/8" L. 1
REAR DOOR and LATCH LH000550-ONWARD
ary. ary. | Q1Y aTy.
REF. PART NO. DESCRIPTION T173HL| T183HD | T263HD | T233HD SERIAL NO.
1 857917 Engine Cover Shield Assembly — b — 1 LHODO568-0ONWARD
1 959576 Engine Cover Shield Assembly 1 - 1 —
2 957919 Rear Door Assembly —_ 1 — 1 LHO0D569-0NWARD
2 959747 Rear Door Assembly 1 — — —
2 958698 Rear Door Assembly — —_— 1 —
3 26664 Radiator Baifle — —_ — 1
3 31337 Radiator Baffle 1 1 1 —
6 3188 Lever Grip 1 1 1 1
7 21362 Door Handle 1 1 1 1
8 1642 Springwasher 5/16" Dia. 1 1 1 1 1 HDOO550-ONWARD
9 5897 Bolt /4" UNC x 1 3/4" L, 1 1 1 1
10 6645 Nut 1/4" UNC Nylok 1 1 1 1
11 16889 Bearing .750 LD. x-1.000 0.D. 2 2 2 2 LHO00550-ONWARD
12 4842 Set Coliar 3/4" Dia. 2 2 2 2
13 957915 Door Lock Assembly 1 1 1 1 LHODO550-ONWARD
14 See ltem 13 | Rear Door Latch 1 1 1 1 LHO00550-ONWARD
15 2823 Boit 1/2* x 1 1/2" UNC 1 1 1 1 LH000550-0NWARD
16 See ltem 13 | Door Latchirg Nut 1 1 1 1 LHO00550-ONWARD
*17 1024 Nut 172" UNC 1 1 1 1

* Not Nustrated



HOM a5} cuick-tacH

INOTE:—Front and Rear of Quick-Tach illustrated.
~L1.H. and R.H. ientical except where indicated.
=Component quantities listed for complete

assembiy.




QUICK-TACH 1.3
ary. ary. ary. ary.
REF. | PARTND. DESCRIPTION T173HL | T183HD | T203HD | T233HD SERIAL ND.
1 956632 Quick-Tach Frame Assembly —_ 1 1 1
1 953577 Quick-Tach Frame Assembly 1 — —_ —
2 30901 Shart Tilt Bushing — 2 2 2
2 30022 Short Tilt Bushing 2 — — —
3 30900 Long Titt Bushing - 2 2 2
3 30925 Long Tilt Bushing 2 — — —
4 30902 Long Hinge Bushing — 2 2 2
4 30923 Long Hinge Bushing 2 — — —
5 30901 Short Hinge Bushing — 2 2 2
5 30024 Short Hinge Bushing 2 — — —
6 29059 Pin {Hardensd) —_ 4 4 4
6 6717 Pin (Hardened) 4 — — —
7 30211 Bolt 516" UNC x 3" L. — 4 4
7 1676 Bolt 516" UNCx 2 1/4" L. 4 — — —
8 954237 R.H. Quick-Tach Eever Safety Lock 1 1 1 1
9 016771 Nut 5/16" UNC Nylok 4 4 4 4
10 954236 L.H. Quick-Tach Lever Safety Lock 1 ki 1 1
11 7485 Nut, 3/8" UNC Nylok St. — 2 2 2
11 1194 Nut, 3/8" UNG Nylok 2 — — —
12 1643 Plainwasher 3/8" Dia. 4 4 4 4
13 25176 Spring 4 4 4 4
14 24622 Bolt, 3/8" UNCx 3" L — 2 2 2
14 1671 Bolt, /8" UNC x 3" L 2 — — —
15 17378 Quick-Tach Handle 2 2 2 2
16 1672 Bolt, 3/8" UNCx 1 1/2° L. 2 2 2 2
17 1643 Plainwasher 3/8" UNC 2 2 2 2
18 1361 Plainwasher 5/8" Dia. 4 4 4 4
19 17372 Quick-Tach Lever Bushing 2 2 2 2
20 7465 Nut, 3/8' UNC Nylok 4 4 4 4
21 1364 Bolt 3/8" UNC x 2" L. 2 2 2 2
22 3153 Tension Washer 3/8" Dia. 4 4 4 4
23 17378 Link Block 2 2 2 2
24 9421 Spring Gollar 4 4 4 4
25 953578 Quick-Tach Pin Assembly 2 2 2 2
26 24621 Boit 3/8" UNCx 3 1/2" L. — 2 2 2
26 3550 Bolt 3/8" UNCx 3 1/2° L. 2 — — —




SEAT AND BELT — SHIELDS —
DECALS AND PAINT —
WHEEL EQUIPMENT




SEAT AND BELT — SHIELDS

1.4

REF. GTY. ayr. ary. ary.

NO. PART NO. DESCRIPTION T173HL | T183H0 | T203HD | 7233HD SERIAL NO.
1 5845 Seat Belt Assembly 1 1 1 1
2 955064 Fold Down Seat Assembly 1 1 1 1
3 956628 Seat Plate Assembly — 1 — —
3 959489 Seat Plate Assembly 1 =" 1 i
4 956630 R.H. Seat Mount Assembly — — — 1 TO LHO00549
4 958270 B.H. Seat Mount Assembly — 1 — —_
4 959601 R.H. Seat Mount Assembly 1 — 1 1 LHDOG550 ONWARD
5 956629 L.H. Seat Mount Assembly — — — 1 T0 LHO00548
5 958271 L.H. Seat Mount Assembly — 1 — —
5 959589 L.H. Seat Mount Assembly 1 — 1 1 LHO00550 ONWARD
6 26782 L.H. ROPS Side Filler — — —_ 1
6 28958 L.H. ROPFS Side Filler 1 1 1 —
7 26781 R.H. ROPS Side Filler — — — 1
7 28957 R.H. ROPS Side Filler 1 1 1 —
8 26784 Hydrostatic Shield — —_— — 1 TG LHQ00549
8 32473 Hydrostatic Shield — 1 —— o
g 36390 Hydrostatic Shield 1 — 1 1 LHDO00550 OCNWARD
9 28081 Upper Rear Filler — — — 1
g 17544 Upper Rear Filler 1 1 1 —
10 24420 Safety Track — — — 1
10 30807 Safety Track 1 1 1 —
11 28985 Battom Floor Shield — — — 1 TO LHO00549
12 25762 Front Step Shield 1 1 1 1
13 26742 Front Belly Pan 1 1 1 1
14 31581 Rear Belly Pan 1 1 1 1
15 23422 Battery Access Cover 1 1 1 1
16 23423 Batterv Inspection Cover 1 1 1 1
17 18228 Seat Plate Filler Shield — — — 1 TO LHO0O0549
17 31582 Seat Plate Filler Shield 1 1 1 1 LHO00550 ONWARD
18 957196 L.H. Foot Rest Assembly — — — 1 TO LHO00549
19 957197 R.H. Foot Rest Assembly — — — 1 T0 L HO00549
20 15332 Isolators. Rear 1 1 1 1
20 17308 |solators, Botiom 4 4 4 4
21 17549 Rear Window 1 1 1 1
22 23116 Top Window 1 1 1 1
23 15931 Weather Strip, 18 1 1 1 1

DECALS AND PAINT
1 36443 T233HD Model Designation Kit - — — 1
1 34763 T183HD Model Designation Kit — 1 — —
1 36352 T173HL Model Designation Kit 1 — — —
1 36469 T203HD Model Designation Kit — — 1 —
2 26120 Common Decal Kit 1 1 1 1
3 23579 Paint {Spray Can) Equipment Orange As Req'd. | As Req'd.| As Req'd. | As Req'd
4 35487 Paint (Liter Can) Equipment Orange As Req'd. | As Req'd. | As Req'd. { As Req’d
WHEEL EQUIPMENT

1 959711 12.00 X 16.5 Tire & Rim Ass'y. (Complete) 45td. | 45d. | 4Std. | 48Sid.
1 956643 12.00 ¥ 16.5 Tire & Rim Ass'y. {(Complete) 40pt. | 40pt. | 40pt. | 45td
1 957985- 10.00 X 16.5 Tire & Rim Ass'y. (Complete) 45Std. | 45td. | 4Std. | 40pt
2 16982 12.00 X 16.5 Flotation Tirg, 8 Ply 40pt. | 40pt | 40pt | 48Sid
2 6800 10.00 X 16.5 Flotation Tire. 6 Ply 45td. | 45td. | 4Std. | 40pt.
3 20064 16.5 X 9.75, 8 Boli Rim 40pt. | 40pt. | 40pt. | 4Sid.
3 31583 16.5 X 8.25, 8 Bolt Rim 45td. | 45td. | 4Std. | 4 0ot
3 36401 16.5 X 8.75. 8 Bolt Rim 4 4 4 4
4 7019 Valve Stem 4 4 4 4
5 5832 Wheel Nut 32 32 32 32
6 26188 Whee! Stud 32 32 32 32




]

= BOOM LOCK
@R PIVOT PINS

2165




BOOM LOCK

1.5

OTY. Qry. QTyY. ary.
REF. PART NO. DESCRIPTION T173HL | T183HD | T203HD | T233HD SERIAL NO.
1 11848 Knob 2 2 2 2
2 28056 Locking Pin Arm 2 2 2 2
3 25532 Locking Pin 2 2 2 2
4 1350 Nut 1/4" Dia. UNC 2 2 2 2
5 17518 Lock Bushing 2 2 2 2
6 2010 Grease Fitting 2 2 2 2
7 6356 Springwasher 1/4” Cadmium Plate 2 2 2 2
8 2593 Bolt 5/16” X 1/2" UNC 2 2 2 2
9 29047 Boom Lock Plate 1 1 1 1
" 6086 Captive Nut 2 2 2 2
PIVOT PINS
1 958757 Lift Arm Assembly —_ — —_ 1
1 957925 Lift Arm Assembly — 1 1 —_
1 959593 Lift A Assembly 1 — — —
2 N.S.P. L.H. Oil Tank Assembly 1 1 1 1
3 26321 Lift Arm Hinge Pin — 1 1 1
3 22605 Lift Armn Hinge Pin 1 — — p—
4 30893 Short Hinge Bushing _ 2 2 2
4 30908 Short Hinge Bushing 2 —_ - —
5 30711 Hinge Bushing —_ 2 2 2
5 30770 Hinge Bushing 2 — — —
5 30892 Long Hinge Bushing — 2 2 2
6 303807 Long Hinge Bushing 2 — — —
7 30895 Short Hinge Bushing - 2 2 2
7 30910 Short Hinge Bushing 2 — —_ —_
8 30894 Long Lift Bushing —_ 2 2 2
8 30808 Long Lift Bushing 2 — — —_
g 32326 Lift Cylinder Rear Pin — 2 2 2
] 22604 Lift Cylinder Rear Pin 2 —_ — —_
10 30897 Short Ram Hmge Bushing — 2 2 2
10 30939 Short Ram Hinge Bushing 2 — — —
11 30886 Ram Hinge Busting — 2 2 2
11 30917 Ram Hinge Bushing 2 — — —
12 29245 Lift Arm Lift Pin —_ 2 2 2
12 5702 Lift Arm Liit Pin 2 —_ —_ —_
13 30899 Inside Tilt Bushing —_— 2 2 2
13 30919 inside Tilt Bushing 2 — — —
14 30898 Ouwtside Tilt Bushing — 2 2 2
14 30918 Qutside Tiit Bushing 2 — — —
15 26735 Tilt Cylinder Hinge Pin _— — — 2
15 31376 Titt Cylinder Hinge Pin —_ 2 2 —
15 20316 Tilt Gylinder Hinge Pin 2 — — —_
16 26518 Hardened Bushing 2 —_ —_ —_
16 29059 Hardened Pin —— 2 2 2
7 25616 Front Arm Hinge Sleeve —_ 2 2 2
17 30916 Front Amm Hinge Sleeve 2 —_ — —_
18 26743 Hardened Bushing —_ —_ —_ 4 TO LHO00226
18 30641 Hardened Bushing w/Grease Groove —— 4 4 4 LHO00227 ONWARD
18 30915 Hardened Bushing w/Grease Groove 2 - -— _
19 2010 Grease Fitting — 4 4 4
19 35449 Grease Fitting 4 — — —
20 32614 11/2" Neopreme flat Washer 4 2 4 2
21 32615 11/4” Neopreme Flat Washer 14 14 14 8
22 33741 Turnbuckle Anchor 2 2 2 2
23, 36736 Spacer 4 — — —




A-6 | i ! HOMd 5| BOOM LOCKDOWN 16 !

2448




1.6

BOOM LOCKDOWN
ary

. 0TY. aiy. ary.
REF. PART NO. DESCRIPTION T173HL | T183HD | T203HD | T233HD SERIAL NO.
1 958724 Lockdown Connecting Assembly 1 1 1 1
2 958720 Lockdown Assembiy 2 2 2 2
3 958723 Control Rod Assembly 1 — 1
"3 959602 Control Rod Assembly 1 1 1 1
4 33702 Control Rod Guide 1 1 1 1
5 2663 Bolt, 1/4" x 3/4" 2 2 2 2
i) 2279 Lockwasher 2 2 2 2
7 6645 Locknut, 1/4” 2 2 2 2
8 1650 Flat Washer, 1/2" 4 4 4 4
9 5170 Bolt, 1/4" x 1" 2 2 2 2
10 6645 Locknut, 1/4" 1 1 1 1
11 1650 Flatwasher, 1/2" 1 1 1 1
12 22470 Spring 1 1 1 1
13 2338 Bolt, 11/4" x 1/2" 1 1 1 1
14 2010 Grease Fitting 2 2 2 2
15 1064 Set Collar, 1" 2 2 2 2
16 958722 Lockdown Nut Assembly 2 2 2 2
17 25298 Red Ball 1 1 1 1
i8 21004 Split Spring Pin 2 2 2 2

*On 8/N LJ000231-Onward, and LHO00728-Onward




A-7
A-8
A9
A-10
A-11
A-12
B-1
B-2

CONTROLS 2.

Control Levers and Neutral Centering Device ..........occeeeccvecrereeennne 2.1
Control Levers and Neutra! Centering Device 2.1.1
Control Levers W/Hand Controls............ .22
Foot Pedals and LotKS .o e 2.2.1
Foot Pedals and Locks 222
Throttle and Stop Control ...... 2.3
Restraint Bar and Safety System .... —-

Restraint Bar and Saiety System 241

CONTROLS




CONTROL LEVERS AND
A-7 i !H omad 5' NEUTRAL CENTERING DEVICE 51
mmmind TO S/N LH000106

2167




CONTROL LEVERS and

NEUTRAL CENTERING DEVICE

S/N LH000101 - LHOO00106 2.1
REF. | PARTNO. DESCRIPTION “[Eu?gm SERIAL ND.
1 3189 Lever Grip 2
2 956706 L.H. Control Lever Assembly 1
3 5891 Flange Bearing 3
4 1673 Bolt 3/8" UNC x 3/4” L B
5 1642 Springwasher 3/8” Dia. 16
6 1194 Nut 3/8" UNC 10
7 4842 Set Collar 3/4” Dia. 1
8 16989 Nylon Bearing 2
9 956707 R.H. Control Lever Assembly 1
10 8023 Bolt 3/8" UNFx11/4" L. 2
11 5896 Rollpin 1/4" Dia. x 1 1/4" L. 1
12 956708 Center Support Bracket 1
13 952851 Gontrol Limiter Bracket Assembly 1
14 1193 Bolt 3/8" UNCx 1" L. 4
15 5803 Female Rod End 6
16 1672 Bolt 3/8" UNGx 11/2" L. 2
17 1898 Nut 3/8" UNF 8
18 21174 Spager 10
19 956701 Hydroback Assembly 2
20 14860 Air Shock Absorber 2
21 29035 Hydroback Red 2
22 17167 Pintie Lever 2
23 1626 Nut 5/16" UNF 2
24 1350 Nut 1/4" UNC 2
25 3237 Bolt /4" UNCx 2" L 2
26 14916 Rolipin 3/8" Dia. x 1 127 L. 2
27 956692 Short Pintle Rod Assembly 1
28 956691 Long Pintle Rod Assembly 1
29 1678 Bolt 5/16” Dia. x 1 1/2" UNC 2
30 26174 Female Rod End 546" Dia. 2
3t 1870 Lockwasher 5/16" Dia. 2
32 | 18771 Nist 5/16" UNG Nylok 2
33 956882 Rod Support Fitting 2
34 29349 Spacer 2
35 1643 Plainwasher 3/8” Dia 4
36 18467 Isolator 2
37 7485 Nut 3/8" UNC Nylok 4
38 29384 Washer 3/8" 1.D. x 1 1/2" 0.D. 4
38 5280 Boit 3/8"x13/4" L. 2
40 29281 Boft 3/8" Dia. x 3" L. Gr. 8 2
41 17089 Backup Alarm Switch 2
42 17615 Backup Alarm Bracket (R.H.) 1
*42 17614 Backup Alarm Bracket (L.H.) 1
*43 N.S.P. Nut 3/16” Dia. 4
*44 N.S.P. Bolt 3/16” Dia. 4
*45 7723 Bolt 1/4" UNCx 1 1/4" L 4
*46 1650 Plainwasher 1/4” Dia. 4
47 1350 Nut 1/4" UNC 4
*48 955562 Backup Atarm Complete {not illustrated) 1

*Optional Equipment




UTRAL CENTERING DEVICE 2.1.1
LH000107 - ONWARD

CONTROL LEVERS and

HOMaS)~e

2230

A-8




CONTROL LEVERS and

NEUTRAL CENTERING DEVICE

LH000107 - ONWARD 211
(1748 ary. aiy. aTy.
REF. PART NO. DESCRIPTION T173HL |T183HD | T203 |T233HD | SERIALNO.
1 3189 Lever Grip 2 2 2 2
2 957238 L.H. Control Lever Assembly 1 1 1 1
3 5801 Flange Bearing 3 3 3 3
4 1673 Bolt 3/8” UNG x 3/4” L. 6 - B 6 6
5 1642 Springwasher 3/8" Dia. 16 16 16 16
[ 1194 Nut 3/8” UNC 10 10 10 10
7 4842 Set Coliar 3/4" Dia. 1 1 1 1
8 16939 Nylon Bearing 2 2 2 2
9 957237 R.H. Control Lever Assembly 1 1 1 1
10 8023 Bolt 3/8" UNFx11/4" L 2 2 2 2
11 5896 Rollpin 1/4" Dia. x 1 1/47 L. 1 1 1 1
12 956708 Center Support Bracket 1 1 1 1
13 952851 Control Limiter Bracket Assembly 1 1 1 1
14 1672 Bolt 3/8" UNCx11/2" L. 4 4 4 4
15 5803 Female Rod End 6 6 6 6
16 25687 Bolt 3/8” UNC x 3" L. 2° 2 2 2
17 1398 Nut 3/8" UNF 8 8 8 8
18 21174 Spacer 8 8 8 8
19 956707 Hydroback Assembly 2 2 2 2
20 14860 Air Shock Absorber 2 2 2 2
21 28035 Hydroback Red 2 2 2 2
22 957239 Pintle Lever, Complete W/lsolator 2 2 2 2
23 1626 Nut 516" UNF 2 4 4 2
24 1350 Nut 1/4" UNC 2 2 2 2
25 3237 Bolt1/4" UNC x2" L. 2 2 2 2
26 29266 Rollpin 3/8” Dia. x 1 1/2"L. 2 2 2 2
27 957235 Short Yoke Assembly 1 1 1 1
28 957236 Long Yoke Assembly i 1 1 1
29 1678 Bott 5/16" Dia. x 1 1/2" L. 2 2 2 2
30 26174 Fernale Rod End 5/16" Dia. 2 2 2 2
31 1870 Lockwasher 5/16" Dia. 2 2 2 2
32 16771 Nut 5/16” Dia. UNC Nyiok 2 2 2 2
33 956882 Rod Support Fitting 2 2 2 2
3 29348 Spacer 2 2 2 2
35 1643 Piainwasher 3/8” Dia. 2 2 2 2
36 7465 Nut 3/8" UNG Nylok 4 4 4 4
K 8280 Boft 3/8™ x 1 3/4” L. 2 2 2 2
38 29281 Bolt 3/8" x 3" L Gr. 8 2 2 2 2
*39 17089 Backup Alarmm Switch 2 2 2 2
*40 17615 Backup Alarm Bracket (R.H.) 1 1 1 1
*40 17614 Backup Alarm Bracket {L.H.) 1 1 1 1
>4 N.S.P. Nut 3/16 Dia 4 4 4 4
=42 N.S.P. Bolt 3/16” Dia. 4 4 4 4
*43 7723 Bolt 1/4" UNC x 1 1/4" L. 4 4 4 4
44 1650 Plainwasher 1/4” Dia. 4 4 4 4
~45 1350 Nut 1/4” UNC 4 4 4 4
46 955562 Backup Alarm Complete (not illustrated) i o — 1
146 955561 Backup Atarm Complete — 1 1 -
47 21174 Washer 3/8" 1.D_x 5/8" 0.D. 1 1 1 1
48 3553 Grease Fitting 45° i 1 1 1
49 29135 isolator 1 1 1 1
50 29384 Washer 1 1 1 1

* QOptional Equipment

1 not shown




i!HﬂMHEI%?ﬁJES‘eEE‘T’E%?s 22

2508

={0

{

(TF—

i

£

o




CONTROL LEVERS WITH HAND CONTROLS 2.2
ary. ory. ary. ary.
REF. PART NO. DESCRIFTION T173HL | T183HD | T203HD | T233HD SERIAL NO.
1 3189 Lever Grip 2 2 2 2
2 959473 R.H. Gontrof Lever Assembly 1 1 1 1
959391 L.H. Control Lever Assembly 1 1 1 1
3 14860 Air Shock Absorber 2 2 2 2
4 959090 Hydroback Assembly 2 2 2 2
5 1364 Hex. Bolt 3/8” x 27 UNG 4 4 4 4
] 1642 Washer, Lock 3/8" 22 22 22 22
7 7465 Nut, Nylok 3/8” UNC 21 21 21 21
8 1672 Bolt, Hex. 3/8" x 1 1/2" UNC 10 10 10 10
g 958998 Pivot Arm Ass'y. 1 1 1 1
10 36043 Bar, .750" x 2.375" 2 2 2 2
11 5170 Boit, Hex. /47 x 1" UNC 2 2 2 2
12 1650 Washer, Flat 1/4” & 6 ] ]
13 20860 Nut, Hex. 1/2" UNG 2 2 2 2
14 29982 Lock Arm Straight Sheet 3/16” 2 2 2 2
15 1350 Nut, Hex. /4" UNG 10 10 10 10
16 956138 Spring, Tensfon 115" Dia. x 1.043" 2 2 2 2
17 25583 Washer, Lock 1/4” St 2 2 2 2
18 1080 Bolt, Hex. 1/2" x 2 1/2" UNC 2 2 2 2
19 4842 Collar, Set. 3/4” 2 2 2 2
20 5803 Rod End Assembly 8 8 8 8
21 17423 Boit, Hex. 1/4” x 2" UNG 2 2 2 2
22 1673 Bolt, Hex. 3/8” x 3/4™ UNC 8 8 8 8
23 1898 Nut, Hex. 3/8” UNF 18 18 18 18
24 5891 Fiange Bearing, 2 Bolt 3/4™ 6 6 ] 6
25 35783 Push Pull Cable 1/4" - 28 UNF — P 2 2
26 35883 Rod End Assembly .250 UNF 2 2 2 2
27 35817 Control Rod Eye Bar — 1 1 1
28 36080 Control Rod Valve Linkage Bar ~— — — 1
28 959329 Auxiliary Foot Pedal — — — 1
29 959396 Atuxiliary Foot Pedal 1 — — —
30 1194 Nut, Hex. 3/8” UNC 14 14 14 14
A 1193 Bolt, Hex. 3/8" x 1" UNC 4 4 4 4
32 35455 Clivis Pin, 1/4"x1 1/8" L L 1 1 1
33 959396 Amxiliary Foot Pedal — —~— 1 1
34 36305 Push Pull Cable 3 — — —
35 36080 Control Rod Valve Linkage Bar 1 — — —
36 1631 Cotter Pin 3/32" x 3/4” 4 4 4 4
37 35453 Clivis Pin 1/4" x 3/8" 1 1 1 1
38 35933 Tube, .750 Q.D. x 120" Wall 2 2 2 2
39 35879 Lock Bushing Bar 2 2 2 2
40 35876 Flat Locking Arm Bar 2 2 2 2
41 952851 Control Lever Limiter Assembly 1 1 1 1
42 1898 Nut, Hex. 3/8” UNF 2 2 2 2
43 8023 Bolt, Hex. 3/8" x 1 1/4” UNF 2 2 2 2




z.ﬂ

HOMaS§] ko controts

2506




CONTROL LEVERS WITH HAND CONTROLS (con't) 2.2

aryY. aty. 0Ty, aTy.
REF. | PARTNO. DESCRIPTION T173HL | T183HD | T203HD | T233HD SERIAL NO.
44 35591 Speed Limiter Shaft Bar 1 1 1 1
45 959440 L.H. Pivot Assembly 1 3 1 1
46 957236 Yake Assembly, Long 1 1 1 1
47 21174 Washer, 3/8" |.D.x 5/8” Q.D. 8 8 8 8
48 25349 Bushing, .500" 0.D. x.391” |.D. 2 2 2 2
49 25875 Bushirg, .375" 0.D. x .250” L.D. 2 2 2 2
50 956137 Spring, Tension, .115" w. Dia. x 1.043" 2 2 2 2
51 956714 Pivot Arm Assembly, Long 1 1 1 1
52 959441 R.H. Pivot Assembiy 1 1 1 1
53 35591 Speed Limiter Shaft Bar 1 1 1 1
54 957235 Yoke Assembly, Short 1 1 1 1
55 34262 Clivis Pin, 3/8" x 3/8"-24" UNF 2 2 2 2
56 34266 Clivis Pin, 3/8" %1 3/32" L. 2 2 2 2
57 956712 Pivot Assembly (Short) 1 1 1 1
58 959320 Limiter Bar Assembly 1 1 1 1
59 959466 Lack Pall Off Assernbly 2 2 2 2




A-10 | i ! HOMd l FOOT PEDALS WITH LOCK 221

37
29 & e Y

Refer to Section 2.4

2168




FOOT PEDALS and LOCK 2.2.1

REF. PART NO. DESCRIPTION T183HD | T203HD | T233HD SERIAL ND.

1 956260 LH. Foot Peda! Assembly 1 1 1.

2 5891 Nylon Bearing 2 2 2

3 956258 R.H. Foot Pedal Assembly 1 1 1

4 955817 Cross-over Linkage Assembly 1 1 1

5 28965 Foot Pedal Shaft — — 1

5 25500 Foot Pedal Shaft 1 1 —

6 4842 3/4” Dia. Set Collar 2 2 2

7 1636 Roll Pin 1/4" Dia. x 1 172" L. 4 4 4

8 5893 Oifite Bushing 3/4" 1.D. x 7/8" L. 2 2 2

9 1387 Boit 3/8" UNC x 1 1/4" L. 4 4 4

9 1193 Bolt 3/8" UNC x 1" L. 1 1 1

10 7465 Nut 3/8™ UNC Nylok 4 4 4

11 25204 Foot Pedal Linkage Spacer 3 3 3

12 28970 Foot Pedal Stiffener 1 1 1

13 1190 Boit 576" UNCx 1" L. 2 2 2

14 1651 Plainwasher 5/16" Dia. 4 4 4

15 16771 Nut 5/16™ UNG Nylok 2 2 2

16 1642 Springwasher 3/8" Dia. 1 1 1

7 1194 Nut 3/8" UNC 1 1 1

18 1643 Plainwasher 3/8" Dia. 1 1 1

19 17516 Washer 1 1/4” 0.D. x 3/4" 1.D. x 14 Ga. — — |AsReg'd. TO LH000257
20 23493 Neutral Safety Switch — — 1 TO LH00257
21 029774 Contro! Valve Linkage — -— 1 TO LHO0G782
21 31267 Control Valve Linkage 1 1 — TO LJoao277
Al 959087 Control Valve Linkage 1 1 — LJ000278-0NWARD
21 959086 Control Valve Linkage — — 1 LHO00783-ONWARD
22 29770 Control Valve Linkage —— — 2

22 31266 Control Valve Linkage 2 2 —

23 30045 Clivis Pin 1/4" x 11/27 L. 3 3 3

24 1631 Cotter Pin 3/32" x 3/4" L. 3 3 3

25 29272 GClivis Pin 1/4" x 7/8” L. 3 3 3 T0 LHO0G257
26 1631 Cotter Pin 3/32" x 3/4” L. 3 3 3 LHO00258-ONWARD
27 956711 Lock Support Bracket Assembly — — 1

27 957546 Lock Support Bracket Assembly 1 1 1

28 25508 Locking Arm 3 3 3

29 25513 Locking Arm Shaft 1 7 1

30 956138 R.H. Neutral Lock Spring 3 3 3

K} 856137 L.H. Neutral l.ock Spring 3 3 3

32 1546 Cotter Pin 1/8" x 1" L 2 2 2

33 29028 Bar 1/8" x 3/4" x 20" L. 2 2 2

34 2580 Bolt 5/16” Dia. x11/4" L. 2 2 2

35 1191 Nut 516" UNG Nylok 2 2 2

36 1190 Bolt 5/16” Dia. x 1" L. 1 1 1

37 1651 Plainwasher 5/16" Dia. 1 1 1

38 16771 Nut 516" Dia. UNC 1 1 1

39 28968 Reverse Linkage Bar 1 1 1

40 4200 Reverse Linkage Kit 1 1 1




HO M@ S} roor PEDALS WITH LOCKST173HL 2.2.2

2507

A-11




FOOT PEDALS and LOCKS / T173HL

2.2.2
REF. ary. SERIAL
NO. PART NO. DESGRIPTION T173HL ND.
1 957596 Lock Support Bracket Assembly 1
2 25513 Locking Arm Shaft 1
3 1546 Cotier Pin 1/8"x 1°L. 2
4 1191 Nut 5/16" UNG Nyiok 2
5 2580 Bolt 516" Dia. x 1 1/4" L. 2
8 956137 L.H. Neuiral Lock Spring 3
9 956138 R.H. Neutral Lock Spring 3
10 1190 Bolt 5/16° Dia. x 1" L. 1
11 28028 Bar, 1/8"x 3/4"x 20" L. 2
12 1651 Plainwasher 5/16" Dia. 1
13 16771 Nut 5/16° Dia. UNC 1
14 1193 Bolt 3/8" UNCx 1" L. 1
15 28970 Foot Pedal Stiffener 1
16 1190 Bolt 5/16* UNC x 1" L. 2
17 1651 Plainwasher 5/16" Dia. 4
18 1643 Plainwasher 3/8" Dia. 1
19 1642 Springwasher 3/8" Dia. 1
20 1194 Nut 3/8" UNC 1
21 25508 Locking Arm 3
2 24527 Foot Pedal Shaft 1
23 1387 Bolt 3/8" UNC x 1 1/4" L 4
24 7465 Nut 3/8” UNC Nylok 4
25 5891 Nylon Bearing 2
26 4842 3/4" Dia. Set Colfar 2
27 959394 Tiit Pedal Assembly 1
28 16771 Nut 5/16" UNG Nylok 2
29 959396 Auxiliary Pedal Assembly 1
30 956053 Foot Pedal Spacer Assembiy 1
31 959395 Lift Pedal Assembly 1
32 30044 Clevis Pin 1/4"x 3/4” 3
33 36350 Clevis Pin 1/4" % 1 5/8" LG. 3
34 1650 Flatwasher 1/4° 3
35 1631 Cotter Pin 3/32" x 34 3
36 36305 Push-Pull Cable 92° LG. 3




TR pateattig

2169

{173HL)
~ +——3 {183HD)
- (203HD)




THROTTLE and STOP CONTROL

2.3

ary. ary. aTyY. aTy. SERIAL
REF. | PARTHO. DESCRIPTION T173HL | T183HD | T203HD | T233HD NO.

1 25298 Thrattle Handle Knab i 1 1 1
2 956445 Throttle Handle Assembly 1 1 1 1
3 2331 Throttle Friction Pad 1 1 1 1
4 4851 Ready Thread 2" L. 1 1 1 1
5 33519 Disc Spring 2 2 2 2
6 1643 Plainwasher 3/8" Dia. 1 1 i 1
7 1194 Jam Nut 3/8° UNC — — -— 2
8 956442 Throttle Contrel Red Assembly — — - 1
8 958262 Throttle Control Rod Assembly — 1 1 —
8 959568 Thrattle Control Rod Assembly 1 — — —
9 31654 Locking Bar 1 1 1 1
10 23096 Set Collar 1/4" Dia. 4 4 4 4
11 2663 Boit 1/4" Dia. x 3/4" L. 1 1 1 1
12 17670 L.H. Rod Clip 1 1 1 1
13 26351 Stop Control Rod — 1 1 1
13 36353 Stop Control rod 1 —_ — —_
14 956444 Stop Assembly 1 1 1 1
15 | - 22966 Retaining Ring 1/4° Dia. 1 1 1 1
16 957258 Bolt Assembly 1 1 1 1
17 1184 flut 3/8° UNC -3 3 3 1
18 1650 1/4" Flat Washer 1 1 1 1
19 1350 Nut, 1/4° UNC 1 1 1 1
20 2279 1/4" Lockwasher 1 1 1 1
21 1649 Flat Washer, 1/2* 1 1 1 1
22 21558 Lockwasher, 12 mm 1 1 1 1
23 21557 Hex Bolt, 12 x 25 mm 1 1 1 1




HOMAS) Srr e

2170

B-1




RESTRAINT BAR and SAFETY SYSTEM

24

ary. ary.
REF. PART NG. DESCRIPTION T183HD | T233HD SERIAL NO.
1 956700 Restraint Bar Assembly 1 1
2 8613 Nut 1/2" UNGC Nylok 2 2
3 1024 Nt 1/2° UNC 2 2
4 24980 Bolt1/2°UNC x21/4° L. 2 2
5 22653 Spacer 2 2
6 16771 Nut 516" Dia. Nylok 4 4
7 26108 Fender Washer 5/16"x 1" x 1/16" 4 4
8 956694 L.H. Latch Mount Assembly 1 1
{not illustrated)
8 956729 R.H. Latch Mount Assembly 1 1
9 6645 Nurt 1/4° UNC Nylok 2 2
10 3237 Bolt 1/4" Dia. x 2" L. 2 2
M 8154 Nylon Washer 2 2
12 956718 L.H. Hook Latch Assembly 1 1
{not illustrated)
12 956717 R.H. Hook Latch Assembly 1 1
13 955790 L.H. Latch Spring Assembly 1 1
{not illustrated)
13 855791 R.H. Latch Spring Assembly 1 1
14 29248 Spring Bushing 2 2
15 956662 Restrain Bar Slide Ass'y. 1 1
16 1870 Lockwasher 5/16" Dia. 2 2
17 29085 Sealed Ball Bearing 1 1
18 29384 3/8"x11/2" 0.D. Washer 1 1
19 1190 Bolt 516" x 3/4° L. 1 1
20 956709 Pintle Lock Assembly — 1 TO LHO00257
20 957600 Pintle Lock Assembly 1 1 LHODB258 - Onward
21 29367 Garland {Restraint Bar Slide) 1 1
22 14846 Bolt, Hex Socket Head 5/16™ x 3/4 1 1
23 16771 Nt 516" Nylok 1 1
24 29065 Flange Bearing 1 1
25 29066 Set Collar /2" 4 4
26 2663 Bolt 1/4" Dia. x 3/4° L. 4 4
27 1650 Plainwasher 1/4" Dia. 4 4
28 2279 Lackwasher 1/4" Dia. 4 4
29 1350 Nut 1/4" Dia. 2 2
30 29982 Lock Bar (Pirile Lever) 1 1
31 a56714 Pivot Assembly {Long) 1 1
32 956712 Pivot Assembly (Short) 1 1
33 956137 Spring Assembly 2 2
34 23012 Bushing 3/8" 0.D. x 14" Ga. x 1" L. 2 2
35 74865 Nut 3/8 UNC Nylok 2 2
36 1643 Plainwasher 3/8" Dia. 2 2
37 14620 Bolt 3/8"x21/2°L. 2 2
38 29028 Bar1/8"x 3/4" x 207 L. 4 4
" 39 1180 Bolt 5/16" Dia. x 3/4" L. 5 5
40 1651 Piainwasher 5/16" Dia. 5 5
41 16771 Nut 5/16" Dia. UNC Nyiok i 1
42 11835 Extension Spring 13/4° L. 1 1
43 26857 Neutrat Safety Switch 2 2 L.H000258 - Onward
44 2701 Bolt & Nut 2 2 LH000258 - Onward
45 27013 Lockwasher LH000258 ~ Onward




B-2

RESTRAINT BAR AND
SAFETY SYSTEM
T173HL/203HD

241

2504




RESTRAINT BAR and SAFETY SYSTEM

T173HL/203HD 24.1
ary. amy.
REF. | PARTND. DESCRIFTION T173HL | T2R3HD SERIAL NO.
1 958982 Restraint Bar Assembly 2 2
2 955790 L_H, Latch Spring Assembly 1 1
2 955791 R.H. Latch Spring Assembly 1 1
3 29248 Spring Bushing 2 2
4 8154 Nylon Washer 2 2
5 956718 L_H. Hook Latch Assembly 1 i
5 956717 R.H. Hook Latch Assembly 1 1
6 3237 Bolt, 1/4° Diaz. x 2" L. 2 2
7 956694 L.H. Latch Mount Assembly 1 1
7 956729 R.H. Latch Mount Assembly 1 1
8 6645 Nut 1/4" UNG Nylok 2 2
] 26108 Fender Washer 5/16" x 1 x 1/16 4 4
10 16771 Nut 5/16° Dia. Nylok 4 4
11 24980 Bolt, /2" UNCx 2 1/4° L. 2 2
12 1645 Washer 2 2
13 8613 Nut /2" UNG Nylok 2 2
14 24980 Bolt1/2° UNCx21/4° L. 2 2
15 22653 Spacer 1 1
16 1645 Washer 1 1
17 1024 Nut 1/2° UNC 1 1
18 8613 Nut 1/2° UNG Nylok 1 1
19 34610 Restraint Bar Rod 1 1
20 1194 Nut, 3/8" UNC 1 1
A 1642 Washer 3/8" Dia. 1 1
22 1673 Bolt, 3/8" x 3/4° 1 1
23 958998 Bar 1 1
24 1650 Washer, 1/4" Dia. 8 8
25 gar2 Retaining Ring 2 2
26 30739 Pin 1/4" x 3/4" 2 2
27 1672 Bolt, Hex..3/8"x 1 1/2° UNC 2 2
28 1642 Washer, 3/8° Dia. 2 2
29 7465 Nut, 3/8° UNC Nylok 2 2
30 1190 Bolt 5/16" Dia. x 3/4" L. 4 4
31 1651 Plainwasher 5/16° Dia. 4 4
32 34442 Bar 1 1
33 5803 Female Rod End 2 2
34 6771 Nut 5/16" Dia. UNC Nylok 4 4
35 29028 Bar 1/8 x 34" x 20" L. 4 4
36 14620 Bolt3/8"x21/2°L. 2 2
37 23012 Bushing 3/8" 0.D.x 14" Ga. x 1" L. 2 2
38 956137 Spring Assembly 2 2
39 1643 Plainwasher 3/8° Dia. 2 2
a0 7465 Nut 378" UNG Nylok 2 2
41 956714 Pivot Assembly (Long) 1 1
42 1650 Plainwasher 1/4" Dia. 4 4
43 2379 Lockwasher 1/4° Dia. 4 4
44 1350 Nut 1/4" Dia. 2 2
45 29982 Lock Bar (Pintle Lever) 1 1
46 958954 Pintle Lock Assembly 1 1
47 956712 Pivot Assembly (Short) 1 1
48 29382 Lock Bar (Pintle Lever) 1 1
49 29066 Set Gollar 1/2° 4 4
50 290865 Flange Bearing 2 2
51 2663 Bolt 1/4" Dia. x 3/4" L. 4 4




B-3
B-5
B-6

FINAL DRIVE TRANSMISSION 3.

Transmission Housing 3.1
Axle Assembly . 3.2
Idler Sprocket Assembly.............. 3.3
Drive Chaing .ot rsnssscsssssanes 33

Torque Motor and Parking Brake

FINAL

DRIVE
TRANSMISSION




i ! HOMA4d ' TRANSMISSION HOUSING

NOTE: — L.H. illustrated
— L_H. and R.H. identical except

for complete assembly

®
S
where indicated e
— Component quantities listed '

* TO LHO00S505

* NOTE: From S/N LH000506 Onward The transmission
housing is welded to the mainirame.




TRANSMISSION HOUSING 3.1
ary. qry. ary. ary. SERIAL
REF. | PARTNO. DESCRIPTION TI73HL | T183HD | T283HB | T233HD NO.
1 956432 L.H. Studded Transmission Assembly o — — 1
1 957892 L.H. Studded Transmission Assembly —_ 1 — —
1 959637 L.H. Transmission Assembly 1 — 1 —
1 956436 R.H. Studded Transmission Assembly — — — 1
1 957906 R.H. Studded Transmission Assemnbly — 1 — —
1 9509633 R.H. Transmission Assembly 1 -— 1 —
1 959635 L.H. Transmission Assembly — — — i
1 959636 R.H. Transmission Assembly — — — 1
2 954434 Bearing Flange 4 4 4 4
3 25845 Plainwasher 1/2" Dia. 8 8 8 8
4 8613 Nylok Nut 1/2° 8 8 8 8
5 1456 Drain Plug 4 4 4 4
6 956434 Inspection Cover — —_ — 2
6 "31262 Inspection Cover 2 2 2 —_
7 20901 Ingpection Cover Gasket (Silicon Tube) As Req'd.| As Req'd) As Reqg'd.| As Reg'd,
8 1191 Nut 5/16° UNG 36 36 36 35
9 1870 Springwasher 5/16° Dia. 36 36 36 38
10 6377 Breather Bushing 2 2 2 2
11 952766 Breather 2 2 2 2
12 25874 Gover Plate 2 2 2 2
13 1529 Bolt 5/8" UNC x 4" L. 12 12 12 12
14 1647 Springwasher 5/8" Dia. 8 8 8 8
15 17633 R.0.P.S. Mounting Stud 4 4 4 4
16 17308 R.0.P.S. Isolator 4 4 4 4
17 23452 Snubbing Washer 4 4 4 4
18 1148 Nut 5/8" UNC 8 8 8 8
19 25845 Washer 1/2° Dia. 8 8 8 8

* Not illustrated



3.2

HOM A5} Ax.e assemsLy

SPECIAL TOOLS

2202




AXLE ASSEMBLY 3.2
ary. ary. | amy. 0Ty SERIAL
REF. | PARTNO. DESCRIPTION T173HL. | T183HD | T203HD | T233HD KO.
1 956702 Axle Assembly W/Studs — — — 1 T0 LH000338
1 957785 Axle Assembly W/Studs 1 1 1 1 L HO0339 - onward
2 5832 Wheel Nuts 8 8 8 8
3 26188 Wheel Studs 9/16° Dia. Gr. 8 8 8 8 8
4 29029 Seal 1 1 1 1
5 26509 Bearing 2 2 2 2
6 26510 Race 2 2 2 2
7 25818 Spacer 1 1 1 1
8 26042 Sprocket 27 T100 1 1 1 1
9 29361 Axle Spacer 1 1 1 1
10 22448 Axle Washer 2 2 2 2
11 14877 (Castle Nut 1" UNC 1 1 1 1
12 1634 Split Pin 3/16"x 1 1/2° 1 1 1 1
13 N.S.P. Gasket 1 1 1 1
14 26315 Axle Rear Gap 1 1 1 1
15 1651 Plainwasher 516 4 4 4 4
16 1870 Lockwasher 5/16 4 4 4 4
17 1191 Nut 5/16° UNC 4 4 4 4
18 957372 Axle Puller 1 Req'd. | 1 Req'd.[1 Reg'd. | 1 Req'd.
19 957189 Seal inst. Tooi —_ — — |2 Req'd. TO LHOO0338
19 958674 Seal Inst. Tool 2 Req'd. | 2 Req'd. |2 Req'd. |2 Req'd. |  Lohioarsoovard

~Note: Quantily listings are {or separate axle assembly




IDLER SPROCKET ASSEMBLY
l [ O mas_—mTEcm

2204




IDLER SPROCKET ASSEMBLY

any. ary. OryY. ary. SERIAL
REF. | PART NO. DESCRIPTICN T173HL | T183HD | T263HD | T233HO NO.
1 956429 Bolt Assembly 1 1 1 1
2 8613 1/2" Nylok Nuts 8 8 8 8
3 25845 1/2" Plainwasher 10 10 10 10
4 954434 Bearing Flange 2 2 2 2
5 8705 Bearing Race 2 .2 2 2
6 8704 Bearing 2 2 2 2
7 25104 Splined Shaft 1 1 1 1
8 26041 38T80 Sprocket 1 1 1 1
9 22734 11T100 Double Sprocket 1 1 1 1
10 1546 1/8"x 1" L. Split Pin 1 1 1 1
1 17340 1/2° UNF Gastie Nut 1 1 1 1
*Quantities listed are for single assembly
ary. ary. Ty ary. SERIAL
REF. | PARTNG. DESCRIPTION T173HL | T183HD | T203HD | T233HE NO.
j i LJ000101 - onward
1 31044 No. 80 Roller Chain, 45 Links Plus Connector 1 1 1 T | 1000528 - anward
; i LJO00101 - onward
2 31045 No. 100 Front Chain, 51 Links Plus Connector 1 1 1 1 LHO00528 - onward
3 32759 No. 100 Rear Chain, 49 Links Plus Connector 1 1 1 — | LJO0Q101 - onward
No. 100 Rear Chain, 51 Links Pius 2 - — - .
4 31046 Piteh Offset and 2 Connectors 1 LHO00528 - onward
328086 No. 80 Press Fit Connector (spare parts only) As Req'd. As Req'd.| As Req'd.| As Req'd.
6 32907 No. 100 Press Fit Connector (spare parts only) As Reqg'd] As Req'd, As Req'd. As Req'd
7 29578 No. 100 Two Pitch Ofiset Conn. As Req’d As Req'd ] As Req'd.] As Reg'd

(spare parts only)

*Quantities listed are for single transmission assembiy




| B-6 li!Hﬂmﬂ IEEEE&%%%L%EA”D 34

2205




TORQUE MOTOR and PARKING BRAKE 3.4
ary. QY.
REF. PART NO. BESGRIPTION T183HD | T233HD SERIAL NO.
1 26765 Torgue Motor 6000 Series 1 1
2 8613 Nut 1/2" Nylok 1 1
3 29093 Machine Stud 1/2" Dia. 8 8
4 25842 Drive Sprocket 13780 2 2
5 25843 Brake Disc 2 2
8 N.S.P. Castle Nut (w/torgue motor) 2 2
7 30471 Split Pin 1/8"x3°L 2 2
"8 28979 Brake Caliper 2 2
9 28477 Bushing, 3/4" 0.0. x 13 Ga. x 9/16° 4 4
10 See item 8 Sleeve (Part of Brake Caliper) 4 4
11 29476 Bushing, 3/4° 0.D.x 13 Ga. x 7/16° 4 4
12 1663 Bolt 1/2°" Dia. x4 1/2° L. 4 4
13 28982 Boot Assembly 1 1
15 3273 Boot Tie 2 2
17 956659 Threaded Rod Ass'y. 2 2
18 7465 Nut 3/8" UNC Nylok 5 5
19 1194 Nut 3/8" Dia. UNC 8 8
20 1643 Plainwasher 3/8" Dia. 6 6
21 856600 Bushing Ass'y. 2 2
22 1205 Spring 2 2
23 856861 Brake Shaft Ass'y. 1 1
24 24914 Flange Bearing 2 2
25 1870 Lockwasher 5/16" 4 4
26 1341 Baolt 5/16° x 3/4" UNC 4 4
27 2010 Grease Nipple 2 2
28 8280 Bolt 3/8"x13/4° L 1 1
29 21174 Spacer 2 2
30 8280 Boli 3/8"x 1 3/4" L. 1 1
Kyl 28973 Parking Brake Rod 1 1
32 1898 Nut 3/8" UNF 2 2
3 5803 Female Rod End 2 2
34 4838 Circlip 3/4° 1 1
35 17516 Spacer 1 1
36 16989 Arguto Bushing 1 1
37 17225 Park Brake Lock 1 1
38 5170 Bolt 14" x 1" 1 1
39 6645 Nut 1/4" UNC Nylok 1 1
40 26208 Brake Light Switch 1 1
41 956658 Brake Lever Assembly 1 1
42 11841 Lever Grip 1 1
43 25175 Lever Knob 1 1
44 22966 1/4" Retaining Ring 1 1
45 30487 Brake Pads 4 4
46 30470 Washer, Hex, 2 1/4"x 179 4 4
47 30474 Washer, Hex, 2 1/4" x 135" 2 2
43 30485 Washer, Hardened 1/2° 4 4
49 31402 Super Bonder, Lock Tight As Req'd.| As Req'd

*May require assembly for LH. & R.H. use. Refer to Service instruction Sheet No. 33736/




HYDRAULIC SYSTEM 4.

Ol BRSO - et ccosctncen e rmme e e semeca e nes ee s mmmmsemesmam et gammmen e s e s 4.1
Boomn Lift Cireuit (T233HD} e S 42
Boom Lift Circuit {T183HD/T203HD) ....ccencneeeeee 421
Boom Lift Circuit {T173HL) 422
Bucket Tilt Circuit (T233HD) . oot errteeessaecn e e snasaenes 4.3
Bucket Tilt Circuit (T183HD/T203HD) 4.3.1
Bucket Tilt Circuit (T173HL) 4.3.2
Auxiliary Hydraulic Circuit (T183HD/T203HD/T233HD)} .....coeeeeeee.. 4.4
Auxiliary Hydrautic Circuit (T173HL) 441
Auxiliary Gear Pump......ccccceeee. 4.5
Control Valve (T183HD/T203HD/T. 233HD) 4.6
Control Valve (T173HL) - 461
Hydraulic Oil Cooler and Filter..........ewne 4.7
Hydraulic Qil Cooler and Filter.....occccocoeveeve. . 471
Lift Cylinder (T183HD/T203HD/T233HD) . 4.8
Lift Cylinder (T173HL) 4.8.1
Tilt Cylinder..... ...4.8.2

Self LEVEI VAIVE.......ceeveecrereneenreereeessesiesssssrsamserensesesrmesraresenes 4.9

HYDRAULIC

SYSTEM




o o
L
o ...m. e
£ .
E T e CH
gE eE oE
a § ,,
2
N—g -
fou— O
3 |
(=)
]
5
£
(4]

To Oil Cooler Outlet

HOIMAdS] o reservolr

2206




OIL RESERVOIR 4.1
REF. aTy. ary. ary. | ary. SERIAL

NO. | PART NO. DESCRIPTION T173HL | T183HD | T203HD | T233HD NO.

1 36733 Filler Cap Assembly 1 i 1 1

1 26202 Pressurized Filler Gap (Optional) — — — —_

2 N.S.P. L.H. Qil Tank Assembly 1 1 1 1

3 20384 Gagket 1 1 1 1

4 20232 Inspection Hole Cover 1 1 1 1

5 1651 Plainwasher 5/16" Dia. 12 12 12 12

6 1870 Lockwasher 5/16" Dia. 12 12 12 12

7 1191 Nut 5/16" UNC 12 12 12 12

8 17085 Drain Cock 1/4° NPT — 2 — 2 TO LI0002BIT0 LHDOO796
g 6854 Reducing Bushing 3/8" x 1/4 — 1 — 1 TO LJ000283 T0 LHO0O0TS6
10 6111 3/4" NPT x 90° Swivel Elbow 1 1 1 1
11 953633 Hydraulic Hose 3/4" NPT x44° L, — — — 1
11 957922 Hydraulic Hose 3/4° NPT x451/2° L. — 1 1 —

11 959626 Hydraulic Hose, 3/4” x45 172" L. 1 — — —

12 6115 1" NPT x 90° Swivel Ebow 1 1 1 1

13 953630 Hydraulic Hose 3/4" NPT x 1" NPT x 54" L. — — — 1

13 957921 Hydraulic Hose 3/4" NPT x 1" NPT x 50" L. — 1 1 —
13 959628 Hydraulic Hose, 17 NPT x 23 1/4" L. 1 — — —
14 15304 Hex. Connector 3/4” NPT 1 1 1 1
15 6114 374" NPT Female Tee 1 1 1 1
16 853632 Hydraulic Hose 3/4" NPT x 50" L. — — — 1
16 957922 Hydraulic Hose 3/4" NFT x451/2° L. —_ 1 1 —
16 959626 Hydraulic Hose, 3/4™ x45 1/2" L. 1 — — —
17 956448 Hydraulic Hose 3/4" NPT x 43" L. — — — 1

17 957929 Hydraulic Hose 3/4° NPT x 51" L 1 1 1 -

18 17144 Magnetic Drain Plug 3/4" NPT 1 1 1 1

19 1458 Drain Plug 3/4" NPT 1 1 1 1

20 30549 Reservoir Heater (Optional) 110-120 V only 1 1 1 1

21 14898 Suction Filter 100 Micron 2 2 2 2

22 18321 Tubing Clamp 5 S g 9

23 2279 Springwasher 1/4" Dia. —_ 1 1 1

24 1350 Nut 1/4" Dia. — 1 1 1

25 4548 Reducing Bushing 1 1/4" x 1/2° NPT 1 1 1 1

26 1457 Plug 1/2° NPT 1 1 1 1

27 32478 Magnet 1 1 1 1
28 | 34899 | Eloow 14" 1 1 1 1| [orer- e
29 | 34919 Circle Clamp 916" 2 2 2 2 Ly - o
30 34903 Elbow 3/8" 1 1 1 1 L) s |
- 36778 Tubing Clamp 1 — — —

* Not iliustrated



i!l-"] md 5' BOOM LIFT CIRCUIT T233HD 4.2 I

h—TO OIL FILFER

2209 ot as illustrated




BOOM LIFT CIRCUIT T233HD 4.2

REF. | PART NO. DESCRIFTION TZ%%D SERIAL NO.

1 26520 Hydraulic Cylinder 3 1.D. x 27" Stroke 2 LHQ00101 TOLHO00106

1 29689 Hydraulic Gylinder 3" 1.D. x 26 8/16" Stroke LHO00107 - Onward

2 29438 Connector 3/4" JIG x 1/2° NPT 4

3 856245 Hydraulic Hose 29" L. 2

4 956244 Hydraulic Hose 45" L. 2

5 25898 Hydraulic Tubing 1

6 25890 Hydraulic Tubing 1

7 25887 Hydraulic Tubing 1

8 25896 Hydraulic Tubing 1

9 25920 Hydraulic Tubing 1

10 25919 Hydraulic Tubing 1

11 25903 Hydraulic Tubing 1

12 25802 Hydraulic Tubing 1

13 956879 Hydraulic Hose 83 1/4" L. 1

14 956875 Hydraulic Hose 177 L. 1

15 19232 Elbow 90° 2

16 | 956880 | Hydraulic Hose 71 1/2"L. 1

17 19226 Connector 7/8" 8IC x 7/8" ORB 2

18 25011 Elbow 90° 1

19 956881 Hydraulic Hose 13 1/4° L. 1

20 | 956449 Hydraulic Hose 76" L. 1

=21 14867 Connector, 1 1/16"JICx 1 1/16" ORB 1

2 26549 Self Leve! Valve 1

23 26760 Gresen Cantro] Valve 1

* Not as illustrated




B-9 i ! HOMd 5' BOOM LIFT CIRCUIT T183HD/203HD 4.2.1|

2349




BOOM LIFT CIRCUIT T183HD/203HD 4.2.1
REF. | PARTNO. DESCRIFTION T183l?|§l‘!2'03HD SERIAL NC.
1 26847 Hydrauiic Cylinder 2
2 19249 Connector 3/4" JIC x 3/8° NPT 4
3 956245 Hydraulic Hose 29° L. 2
4 956244 Hydraulic Hose 45" L. 2
5 25898 Hydraulic Tubing 1
6 25899 Hydraulic Tubing 1
7 25919 Hydraulic Tubing 1
8 25920 Hydraulic Tubing 1
9 25903 Hydraulic Tubing 1
10 25802 Hydraulic Tubing 1
11 31348 Hydraulic Tubing 1
12 31347 Hydraulic Tubing 1
13 32367 Hydraulic Tubing 1
14 32366 Hydraulic Tubing 1
15 957920 Hydraulic Hose 1
16 19226 Connector 7/8" JIC x 1 7/8" ORB 2
17 25011 Elbow 90° 1
18 26760 Gresen Cortrol Valve 1
19 957927 Hydraulic Hose 1
20 14867 Connector, 1 146" JIC x 1 1/16° ORB 1




B-10

i ! HOMd 5' BOOM LIFT CIRCUIT T173HL

4.2.2J

2502




BOOM LIFT CIRCUIT T173HL 4.2.2
REF | PARTNO. DESCRIPTION THSHL SERIAL NO.
1 36085 Control Valve 1
2 33831 Elbow 2
3 36340 Hydraulic Tubing 1
4 36338 Hydraulic Tubing 1
5 36339 Hydraulic Tubing 1
Gr " 36341 Hydraulic Tubing 1
7 36336 Elbow 2
8 19232 Elbow 90° St. Thread 7/8" 1
g 959630 Hydraulic Hose p
10 959631 Hydraulic Hose 2
11 19226 Connector, St. thread 7/8 1
12 19249 Connector 3/4° x 3/8" NPT 4
13 29879 Hydraulic Cylinder, 2.57 x 32" x 457 2




| B-11 Ii! HOMd S' BUCKET TILT CIRCUIT T233HD 4.3|

-

TC GEAR PUMP

2210




BUCKET TILT CIRCUIT T233HD 4.3
REF. | PARTNO. DESCRIPTION Tzungl-iD SERIAL NO.
1 26521 Hydrauiic Cylinder, 2.57 x 16™ x 39" 2 LHOG010t TO LHO00106
1 29709 Hydraulic Cylinder 2 1/2* x 15 946" 2 LHOGO107 TO LHO00200
1 30292 Hydraulic Cylinder, 2.5” x 15.75" x 23" 2 LH009201 - LHOOOSE9
1 32506 Hydruiic Cylinder, 2.5" x 15.75" x 23" 2 LHO00570 - onward
2 30641 Connex Bushing 2
3 29282 Hydraulic Hose 19 3/8" L. 4
4 22280 Elbow, 90° Female Swivel 7/8" JIC 2
5 22278 Hydraulic Tubing 5/8° Dia. 2
6 29431 Hydraulic Tubing 5/8" Dia. 1
7 28432 Hydraulic Tubing 5/8" Dia. 1
8 956451 Hydraulic Hose 217 L. 1
9 956450 Hydraulic Hose 23" L. 1
10 22273 Hydraulic Tubing 9/8" Dia. 1
11 22774 Hydraulic Tubing 5/8° Dia. 1
12 26153 Union Tee 7/87 JIC Male 2
13 956878 Hydraulic Hose 18 1/2" L. 2
14 956877 Hydrauiic Hose 63 1/2" L. 2
15 19226 Connector 7/8° JIG x 7/8" ORB 4
16 26760 Coniral Valve 1
17 26749 Seif Level Valve 1
18 957260 Hydraulic Hose 20° L. 1




s-12 [IIHOMAS ) 3 ekomoann oo

TO OIL FILTER

2351




BUCKET TILT CIRCUIT T183HD/T203HD 4.3.1

REF. | PARTNO. DESCRIPTION T183I-(lll¥:['2[l3HU SERIAL NO.

1 26847 Hydraulic Cylinder, 2 1/2" x 27 3/4" 2

2 30641 Connex Bushing 2

3 29282 Hydraulic Hose 19 3/8" L. 4

4 22280 Elbow, 90° Female Swivel 7/8" JIC 2

5 22278 Hydraulic Tubing 5/8" Dia. 2

6 20431 Hydraulic Tubing 5/8" Dia. 1

7 20432 Hydraulic Tubing 5/8" Dia. 1

] 956451 Hydraulic Hose 21" - 1

9 956450 Hydraulic Hose 23" L. 1

10 22273 Hydraulic Tubing 5/8" Dia. 1

1 22274 Hydraulic Tubing 5/8° Dia. 1

12 31348 Hydraulic Tubing 5/8" Dia. 1

13 31350 Hydraulic Tubing 5/8° Dia. 1

14 857920 Hydraulic Hose 1

15 957927 Hydraulic Hose 1

16 26760 Control Valve 1

17 19226 Connector 7/8" JIC x 7/8" ORB 2

"18 26152 Connector 2

"Not Hustrated



i!“ u m 35| BUCKET TILT CIRCUIT T173HL 432

2501




BUCKET TILT CIRCUIT T173HL 4.3.2
REF. PART NO. DESCRIPTION T??SYI:IL SERIAL NO.
1 36085 Controt Vaive 1
2 36430 Cannector, Elbow 1
3 959627 Hydraulic Hose, 3/4™ x 767 1
4 959625 Hydraulic Hose, 5/8™ x 74" 1
5 19226 Connegtor, 7/8"JIC x 7/8" ORB 1
G 19232 Elbow, 80° St. Thread 7/8" 2
7 36344 Hydraulic Tubing 1
8 36345 Hydraulic Tubing 1
9 31031 Hydraulic Cyiinder 2
10 29282 Hydraulic Hose 19 3/8" L. 1
11 29282 Hydraulic Hose 19 3/8" L. 1
13 22278 Hydraulic Tubing 5/8" Dia. 1
14 22280 Elbow, 90° Female Swivel 7/8° JIC 2
15 36363 Elbow 1
16 959633 Hydraulic Hose 1
17 959632 Hydraulic Hose 1
18 29432 Hydraulic Tubing 1
19 22278 Hydraulic Tubing 5/8” Dia. 1
20 29431 Hydraulic Tubing 1
21 29282 Hydrauiic Hose 19 3/8" L. 1
22 29282 Hydraulic Hose 19 3/8" L. 1




D' =) AUXILIARY HYDRAULIC SYSTEM
C-2 HOMd T183HD/T203HD/T233HD

-
@;ﬁﬁ%ﬁ%
N

4
Y

2211 *not as illustrated




AUXILIARY HYDRAULIC SYSTEM

T183HD/T203HD/T233HD 4.4

REF. | PARTNO. DESCRIPTION Tt aTavrin TzﬂoTsYtin Tgsgﬁn SERIAL NO.

1 7124 Male End Cap 1 1 1

2 1803 Male Quick Change Coupling 1 1 1

3 7667 Female End Cap 1. 1 1

4 6608 Female Quick Change Coupiing 1 1 1

5 29437 Bulkhead Connector 7/8™ JIC x 3/4” NPT 2 2 2

6 29436 Hydraulic Tubing 1 1 1

7 20435 Hydraulic Tubing 1 1 1

g9 26152 7/8" JIG Union M x M — — 2

"10 28434 Hydraulic Tubing 1 1 1

11 29433 Hydraulic Tubing 1 1 1

12 956450 Hydraulic Hose 23" L. 1 1 1

13 856451 Hydraulic Hose 217 L. 1 1 1

14 255808 Hydraulic Tubing 1 1 1

15 25906 Hydraulic Tubing 1 1 1

16 956876 Hydraulic Hose 65 1/2" L. —_ — 2

16 31352 Hydraulic Tuding 1 1 —

17 19226 7/8" JIC x 7/8” ORB Connector 2 2 2

18 31351 Hydrauiic Tubing 1 1 —

" Not exactly as illustrated



i ! HOM4d 5' AUXILIARY HYDRAULIC CIRCUIT 441

2503




AUXILIARY HYDRAULIC CIRCUIT T173HL 4.4.1
REF. | PARTNO. DESCRIPTION T'??TgI:IL SERIAL ND.
1 36085 Salami Contro! Vaive 1
2 36342 Hydrautic Tubing 1
3 36343 Hydraulic Tubing 1
4 36337 Connector 1
5 33831 Elbow 1
6 959633 Hydraulic Hose 1
7 959632 Hydraulic Hose 1
8 29434 Hydratlic Tubing 1
g 29433 Hydraulic Tubing 1
10 29435 Hydraulic Tubing 1
Lk 29436 Hydraulic Tubing 1
i2 29437 Bulkhead Connector 7/8" JIC x 3/4° NPT 2
13 6608 Female Quick Change Coupling 1
14 1803 Male Quick Change Coupling 1
15 7124 Male End Cap 1
16 7667 Female End Cap 1
17 19226 Connector, St. Thread 7/8" 2




HO M d 51 AuxiLIARY GEAR PUMP

1224

C-4




AUXILIARY GEAR PUMP 4.5
REF. | PARTNO. DESCRIFTION r%'%'m T'?S?ﬂl) thfgiiu T203T3YliD S%BGIFL
14944 | Gear Pump Complete — 1 — 1 10 Liso02ae
33922 | Gear Pump Complete 1 1 1 LI PN
1 14938 | Back Piate — 1 - 1 o L000202
1| 34885 | BackPiate 1| 1 1| LHouaes -
2 | 951078 | SealKit — 1 - 1 10 Lon0202
2 34834 | SealKit 1 1 1 1| b
3 14937 | Body - 1 - 1 10 Laacazs
3 | 3881 | Body 1 1 1 1 | LHO0D999 ~omward
4 14941 Drive Gear Assembly — 1 — 1 To Libo02%2
4 34887 | Drive Gear Assembly 1 1 1 1| o006 -
5 14840 tdler Gear Assembly — 1 —_ 1 -1[8 EH%%%%gsg
5 | 34882 | Idler Gear Assembly 1 1 1 1| Lobaae
6 | 14539 | FrontPlate — | 1| = | 1| S
§ | 24885 | FrontPiate 1 1 1 1| Lyooaaaa e
7 N.S.P. Cap Screw, Torque 25-28 ft. Ibs. (34-38 N.M.} 8 8 8 8




CONTROL VALVE
T183HD/203HD/233HD

4.6




ary. QY. ary. SERIAL
REF. | PARTNO. DESCRIPTION T183HD | T203HD | T233HD NO.
26760 Control Valve Assembly, Complete 1 1 1
1 30138 L..H. Cover, Inlet, Complete W/Relief 1 1 1
Valve and Plug
1 30130 L.H. Cover, Inlet, Piate Only 1 1 1
2 30140 Lift, Float Section Ass’y., Complete 1 1 1
W/Spool, Load Check and End Cap .
3 30141 Aux, 4-Way Section Ass’y., Complete 1 1 1
W/Spool, Load Check and End Cap
4 30142 Tilt 4-Way Sectipn Ass'y., Complete 1 1 1
W/Spool, Load Check and End Cap
5 30143 Outfet Cover Piate 1 1 1
6 30144 Load Check Plug, Complete 4 4 4
7 30145 Float Qut Positioner, Complete 1 1 1
(includes screws)
8 30146 Bracket (including hardware) 1 1 1
] 30147 Spool Seal Retainer (including hardware 2 2 2
not shown)
10 30148 Replacement Kit, Detent Spaol, 'IN' Position 1 1 1
(includes screws)
i1 30149 Spool Positioner, Complete (includes screws) 1 1 1
12 30150 Load Check Plug, Complete 2 2 2
13 30151 Relief Plug, WHA, S8, Complete 1 1 1
14 30152 Section Bolt Kit, Complete (includes 3 bolts, 1 1 1
3 nuts) {torque 32 Ibs. ft.)
13 30154 Plug, SAE 12 (includes 0’ ring}) 1 1 1
16 30153 Complete Seal Kit {contains all seals for 1 1 1

complete control valve)




i ! HOMd 5' CONTROL VALVE T173HL

4.6.1

2505




CONTROL VALVE T173HL 4.6.1
REF. | PARTNO. DESCRIPTION T?'gﬁl. SERIAL NO.

356085 Control Vaive 1
1 36643 Inlet Section P Thread 1
2 36644 Special Series Section A, B Thread 1
3 36645 Series Section A, B Thread 1
4 36646 Parallel Section A, B Thread 1
5 36647 Qutlet Section T Thread 1
6 36648 Assembling Kit 1
7 36649 O-Ring Kit 4
8 36650 Spool O-Ring Kit 3
g 36651 Check Valve 3
10 36652 Main Relief Valve 1
11 36653 Special Check Vaive 1
12 36654 Float Spoo! with Detent 1
13 36855 Dust Cover Plate 1
14 36656 Double Effect Spool with Detent 1
15 36657 Dust Cover Piate 2
16 36658 Double Effect Spoo! with Spring Center 1
17 36659 Anticavitation Valve 1
18 36661 Plug Side Outlet 1
19 36660 Double Effect Solenoid Control A or B 1

Port Side (Cptional)




4.7

Hn m as OIL COOLER AND FILTER

To Oil Reservoir
and Charge
inlet

Pump

\ \\

Valve Outlet

TJo Control

1216




HYDRAULIC OIL COOLER and FILTER

TO LJ000320, TO LH000863 47
REF. | PARTNO. DESCRIPTION TH83HD TohaD | SERIAL 0.
1 17499 Ot Cooler — 1
1 22957 0O# Cooler 1 —_—
2 4569 3/4" NPT x 1" NPT Reducing Bushing 1 1
3 19235 3/4" NPT x 3/4" Tube 90° Male Eibow 2 2
4 956448 Hydraulic Hose 3/4" NPT x 42° L. — 1
4 957929 Hydraulic Hose 3/4™ NPT x 51° L. 1 —
5 6115 1" NPT x 80° Swivel Eibow 1 2
] 958444 Hydraulic Hose 1" NPT x22"L. —_ 1
B 957928 Hydraulic Hose 1" NPT x 23 1/4" L. 1 —_
7 16027 Qil Filter Complete 1 1
8 17798 Head Assembiy 1 1
9 16028 Eiement and Seals 1 1
10 18189 Body Assembly 1 1
T 956449 Hydraulic Hose 3/4" NPT x 73" L. — 1
11 957927 Hydraulic Hose 3/4" NPT x 76" L. 1 —_
12 16895 1" NPT x 45° Swivel Elbow 1 —




4.7.1

HYDRAULIC OIL COOLER
and FILTER

To Qil Reservoir

2498




HYDRAULIC OIL COOLER and FILTER 4.7.1

REF. arvy. aTy. 0TY. ary. SERIAL
NO. | PARTNO. DESCRIPTION T173HL | T183HD | T203HD | T233HD NO.

1 22957 Oil Cooler 1 1 1 —

2 957929 Hydraulic Hose, 3/4" x 51" L. 1 — 1 —

3 36422 Elbow, 90° 3 —_ 3 —

4 859627 Hydraulic Hose, 3/4" x 76" L. 1 — 1 _

5 36423 Elbow 45° 1 — 1 —

& 259629 Hydraulic Hose,3/4" x231/4" L. 1 — 1 —

7 | 35244 | Head Assembly 1 1 O T P e

8 35243 Element 1 1 1 1| e

‘g | 35042 Ol Filter Assembly 1 1 1 1| orieed

*Not illustrated




C-9 i ! HOMd Sl LIFT CYLINDER 4.8

2213




T233HD LIFT CYLINDER

aTy.
AEF. | PART NO. DESCRIPTION T233HD SERIAL NO.
26520 Lift Cylinder, 3" x 27" x 45" 2 T0 LHOO0108
29889 3" Dia. x 27 15/16" Stroke Hydraulic Cylinder 2 LHO0D107 ONWARD
1 29855 Cylinder Tube 1
2 29856 Piston Red 1
3 |Sesitem 14| Wiper Seal 2" 1.D.x21/2' 0.D. x 14 1
4 29857 Head Plate 1
5 |Seeitern 14| ‘0’ Ring 2 5/8*1.D.x3"0.0. x 3/16" C.S. 1
6 |Seeitem 4| Rod Seal2'1.D.x 238 0.D.x516 1
7 29861 Piston Part ‘B’ 1
8 |Seeitemn 14| Piston Seal 1
9 29362 Piston Part ‘A’ 1
10 | Seeltem 14! ‘0" Ring 11/8"1.0.x11/4"0.D. x 1/16" C.S. 1
1 29869 Hex. Lock Nut 1
12 2010 Grease Fitting 178" NPTF 1
13 1413 Grease Fitting 1/8" NPTF x 90° 1
14 29878 Seal Kit Complete 1
T183HD, T203HD LIFT CYLINDER
aTy. aTy.
REF. | PART NO. DESCRIPTION T183HD T203HD SERIAL ND.
26847 2 147" x 27 3/4" Stroke Hydraulic Cylinder 2 2
1 31420 Cylinder Tube 1 1
2 31419 Piston Rod 1 1
3 | Seeftern14| Wiper Seal11/2"1.D.x2" 0.0. x /4" 1 1
4 29860 Head Piate 1 1
5 |Seeitem14| ‘0'Ring21/8"1.D.x21/2" 0.0 x3/16" 1 1
6 |Sesitem14] Rod Seald1/2°1D.x17/8" 0.0.x1/4 1 1
7 29979 Piston Part ‘B’ 1 1
8 |Seeitem14| Piston Seal 1 1
g 29978 Piston Part ‘A’ 1 1
10 | Seeitemi4| ‘O'Ring11/8°1.0.x11/4"0.D.x1/1€° 1 1
11 6297 Hex. Lock Nut 1 1
12 2010 Grease Fitting 1/8° NPTF 1 1
13 1413 Grease Fitting 1/8* NPTF x 90° 1 1
14 29875 Seal Kit Complete 1 1




C-10

i ! HOM4d 5' LIFT CYLINDER — T173HL 481

LIFT CYLINDER

Groove for Ouing

2226

4
/I g
%Sl: /| g

B dentification number
stamped i barrel

Two types of lift cylinders are used,io identify
check itemns A and B_See also section 4.8.




LIFT CYLINDER — T173HL

48.1

REF. ary. SERIAL
ND. PART N{1. DESCRIPTION T173HL NO.
29874 Lift Cylinder 2 1/2” x 32" x 457 Stroke 2
1 1314 Grease Fitting 1/8" NPT x 80° 1
2 29992 Shaft 1
3 29875 Complete Seal Kit 1
4 30013 Spacer 1
5 29979 Piston Front Section 1
6 29978 Piston Rear Section 1
7 6297 Nut 1
8 29993 Cylinder Barrel 1
9 29860 Cylinder Head 1
10 See itemn 3 Seal 1
11 See item 3 Rod Seal 1
12 Seeitem 3 ‘0" Ring 1
13 Seeitem 3 Wear Ring 2
14 See item 3 Piston Seal 1
15 Seeitem 3 ‘(' Ring 1
16 2010 Grease Fitting 1/8" NPT 1
REF. Y. SERIAL
ND. PART ND. DESGRIPTION T173HL NO.
29887 Lift Cyiinder, 3" x 32" x 457 2
1 2010 Grease Fitting 1/8" NFT 1
2 30003 Piston Rod Ass'y. 1
3 29878 Seal Kit 1
4 30027 Spacer Tube 1
5 29861 Piston Part B 1
6 29862 Piston Part A 1
7 29896 Hex. Lock Nut 1
8 30004 Cylinder Barrel 1
9 300086 Head P;late 1
10 See ltem 3 Seal 1
bh See ltem 3 Rod Seal 1
12 See ltem 3 ‘0’ Ring 1
13 See Item 3 Wear Ring 1
14 See Item 3 Piston Seal 1
15 See item 3 ‘0’ Ring 1
16 2010 Grease Fitting 1/8" NPT 1




4.8.2

HOMdS) mir cvuinper

2377

C-11 I




T233HD TILT CYLINDER

4.8.2

ary.
REF. PART HO. DESCRIPTION T233HD SERIAL NO.
29709 2 1/2° Dia. x 15 9/16° Stroke Hyd. Cvl. 2 LH000107 - LHE00200
306292 2 172" Dia. x 15 3/4" Stroke Hyd. Cvi. 2 LH000201 - LHODOSES
32506 2 172" Dia. x 15 3/4" Stroke Hyd. Cyi. 2 LE00G6570 - LHODD776
33153 3" Dia. x 15 142" Stroke Hyd. Cyl. 2 LHY0777 - onward
1 25838 Cylinder Tube (28708 Cviinder) 1 LE00D107 - LHOOD200
1 30293 Cylinder Tube (30292 Cylinder) 1 LKDD0201 - LHO00569
1 32885 Cylinder Tube {32505 Cylinder) 1 LHDOOS70 - LHO00776
1 33155 Cylinder Tube {33153 Cylinder) 1 LHO0777 - onwand
2 29859 Piston Rod (29709 Cylinder) 1 LHO00107 - LHO00200
2 30294 Piston Rod (30292 Cylinder) 1 LH0D0201 - EHO00569
2 32884 Piston Rod (32505 Cylinder) 1 LHDO0570 - LHOOO776
2 33154 Piston Rod (33153 Cylinder) 1 LHO00777 - onward
3 See Item 14 Wiper Seal 1 1/2° 1.0, x2° 0.0. x 1/4° 1
4 20860 Head Plate {30292 Cylinder) 1 T0 LHOD0569
4 32803 Head Plate (32506 Cvlinder) 1 LHO00570 ~ LHOD0776
4 33868 Head Plate {33153 Cylinder) 1 LHO00777 - onward
5 Ses tem 14 ‘0’ Rinn 2 1/4"x21/2°x1/8°C.8. 1
3 See e 14 Rod Seal 1 1/2° 1.D. x 1 7/8" 0.D. x 1/4° 1
7 20978 Pistan Part B 1 T0 LHODO776
7 29861 Piston Part B 1 LH000777 - enward
8 See liem 14 Piston Seal 1 7/8°1.0.x2 1/4"0.D. x 1 1/4° 1
g 29978 Piston Part A 1 T0 LHO00776
g 29862 Piston Part A 1 LHO00777 - onward
10 See ltem 14 '‘0'Ring 2 1/8°x 2 1/2"x 3/16° C.5. 1
11 6297 Hex Locknut 1
12 1413 Grease Fitting 1/8° NPTF x 80° 1
13 2010 Grease Fitting 1/8" NPTF 1
14 29875 Seal Kit Complete (30282 Cvlinder} 1 T0 LHODGSE9
14 32510 Sezl Kit Complete (32506 Cvlinder) 1 LHOD0570 - LHOOO776
14 32511 Seal Kit Complete (33153 Cylinder) 1 LHODQ777 - onwiard
13 26743 Gonnex Bushing 1 T0 LHOO0569
15 30641 Hardened Bushing 1 LHO00570 - onward
REF. ory. . ary. ary. SERIAL
NO. PART NO. DESCRIPTION Ti73HL | T183HB | T203HD it
32507 3" Dia. x 15 3/4" Stroke Hyd. Cvlinder — 2 — LJ000103 - LJg00258
33153 3" Dia. x 15 172" Stroke Hyd. Cyiinder — 2 2 LJ000258 - onward
31031 2.5 Dia x 16 1/2° Stroke Hyd. Cylinder 2 — —
1 32839 Cylinder Tube — 1 — Li000103 - LJ000258
1 33155 Cylinder Tube -— 1 1 LJB00259 - anward
i 31451 Cylinder Tube 1 — —
2 32888 Piston Rod — 1 — LJ000103 - L1000258
2 33154 Pisten Rod — 1 1 £.J000258 - onward
2 31034 Piston Rod 1 - —
3 See ltem 14 Winer Seal 1 1/2° 1.0, x 1 7/8" 0.D. x 316" 1 1 1
4 32887 Head Flate —_ 1 — L.J000103 - LIOp0253
4 33868 Head Plate — 1 1 LJOD0259 - onward
4 29880 Head Plate 1 — —
5 See item 14 ‘0'Bing25/8"x3" x3M6"C.S. 1 1 1
6 See Item 14 Rod Seal 1 1/2°1.D.x 1 #/8" 0.D. x 515" 1 1 1
7 29861 Piston Part B — 1 1
7 20979 Piston Part B 1 — —
8 See ltem 14 Piston Seal 2 1/4° [.0. x 3" 0.D. x 1 7/1§" 1 1 1
9 20862 Piston Part A —_ 1 1
9 23978 Piston Part A 1 — —
10 See ltem 14 ‘D'Ring11/8°1.D.x11/4°0.0. x 1/16° C.S. 1 1 1
11 6297 Hex. Lock Nut 1 1 1
12 1413 Grease Fitting 1/8° NPTF x 80° 1 1 1
13 2010 Grease Fitting 1/8° NPTF 1 1 1
14 3251 Complete Seal Kit —_ 1 1
14 29875 Complete Seal Kit 1 - e
15 30641 Hardened Bushing _ 1 1
15 31032 Hardened Bushing 1 e —_
16 See Hem 14 Back-up Washer 1 1 1
17 See Hem 14 ‘0" Ring 1 1 1




| c-12 Ii!H[] maSI SELF LEVEL VALVE 4.9 I

2171




CESSNA INLINE SELF LEVEL VALVE 4.9

REE. | PARTNO. DESCRIPTION Tzusgrin SERIAL NO.
26549 Seif Level Valve Complete 1
1 29368 Seif Level Valve Body 1
2 29369 Plug ORB 2
3 See item 24 ‘0’ Ring 2
4 29370 Spring 2
5 29371 Piunger 2
] 29372 Plug ORB 1
7 See item 24 ‘0’ Ring 1
8 29373 Spring 1
9 "N.8.P. Spool 1
10 29375 Plug 2
11 See item 24 '0’ Ring 2
12 "N.S.P. Spool 1
13 29377 Cover 1
14 29345 Set Screw 1
15 29345 Nut 1
16 29378 Adjustment Cap 1
17 See item 24 ‘0" Ring 1
18 See item 24 ‘0" Ring 1
18 29379 Pin 1
20 1675 Bolt 516" UNC x 2 1/2° 2
21 1870 Springwasher 5/16° 2
22 1651 Plainwasher 5/18" 2
23 1191 Nut 5/16" UNG 2
24 29382 Seal Kit 1




HYDROSTATIC DRIVE SYSTEM 5.
D-1  Hydrostatic Drive Circuit - - s HYDROSTATIC
D-2  Front Hydrostatic Pump (with Charge Pump) : .52 DRIVE

D-3  Front Hydrostatic Pump (with Charge Pump) 521 SYSTEM
D4  Rear Hydrostatic Pump

D-5 Rear Hydrostatic Pump
D-6  Hydrostatic Motor .....




D-1 i ! HOMd SI HYDROSTATIC DRIVE CIRCUIT 5,

T173HL,T183HD, T203HD

TO OIL
RESERVOIR

N
TO CONTROL VALVE

TO OIL RESERVOIR
2212




HYDROSTATIC DRIVE CIRCUIT 5.1
REF. | PART ND. DESCRIFTION T173HL | T183HD| T203HD] T233HD|  SERIAL NO.
1 954548 Hydrostatic Tandem Piston Pump —_ 1 — 1 10 Linbosat
1 | 959108 | Hydrostatic TDM Pump W/4500 Ib. Relief 1 1 1 i 0058 Oeaed
2 26765 6000 Series Eaton Torque Motor 2 2 2 2
3 23747 ‘0’ Ring 4 4 4 4
4 19240 9/16" DRB x 9/16" Tube St. Male Conn. 4 4 4 4
5 23748 ‘0" Ring 3 3 3 3
3] 19238 3/4" ORB x 3/4" Tube St. Male Conn. 2 2 2 2
7 23750 ‘0" Ring 4 4 4 4
8 8104 1 5/16" ORB x 3/4" Tube St. Male Conn. 4 4 4 4
g 19242 1/2" NPT x 916" Tube St. Male Conn. 4 4 4 4
18 1464 Reducer 3/4° NPT x 1/2° NPT 1 1 1 1
11 953603 Manifold Assembly 1 1 1 1
12 31381 0il Temperature Sender 225° F (107°C) 1 1 1 1
13 953633 Hyd. Hose 3/4" NPT x 44" L. — — — 1
13 857922 Hyd. Hose 3/4" NPT x 451/2° L — 1 1 —
13 859626 Hyd. Hose 1 — — —
14 23583 Bottom R.H. and Top L.H. Motor Hyd. Hose 2 3 3 2
15 23582 Top R.H. Motor Hyd. Hose 1 1 1 1
16 23584 Bottom L.H. Motor Hyd. Hose 1 — — 1
17 857259 Hyd. Hose 35° L. (R.H. Motor Drain) 1 1 1 1
18 19243 Hyd. Tube 3/8" Dia. (Rear Pump Drain} 1 — — 1
18 31340 Hyd. Tube 3/8" Dia. (Rear Pump Drain) — 1 1 —
19 29440 Hyd. Tube 3/8" Dia. (L..H. Motor Drain) 1 — — 1
19 31341 Hyd. Tube 3/8" Dia. (L.H. Motor Drain) —_ 1 1 —
20 18241 Hyd. Tube 3/8" Dia. (Front Pump Drain) 1 — — 1
20 31338 Hyd. Tube 3/8" Dia. (Front Pump Drain) — 1 1 —
21 19238 Charge Pump Transfer Line 1 1 1 1
22 23749 ‘0" Ring 1 1 1 1
23 19232 7/8" ORB x 7/8" JIC Tube x 90° Elbow 1 1 1 1
24 956881 Hyd. Hose (Gear Pump to Control Valvg) — — 1
24 957920 Hyd. Hose 11 3/4" L. {Gear Pump to Control Valve) — 1 1 —_
24 959625 Hyd. Hose —5/8" x 74" L. 1 — — —
25 24452 11/16° ORB x 3/4" NPSM 45° Female Swivel 1 1 1 1
26 953630 Hyd. Hose 3/4" NPT— 1" NPT x 54" L. — — — 1
26 857921 | Hyd. Hose 3/4" NPT-— 1" NPT x 50" L. — 1 1 —
26 959628 Hyd. Hose — 1" x 507 1 — — —
27 8063 3/4" ORB x 3/4" NPT x 80° Swivel Elbow 1 1 1 1
28 953632 Hyd. Hose — 3/4" NPT x 50" L. — — — 1
28 957922 Hyd, Hose — 3/4" NPT x 50" L. — 1 1 -—
28 959626 Hyd. Hose — 3/4" x 45 1/2” 1 — —_ —
29 14867 11116 ORB x 1 1/16" JIC St. Male Conn. 1 1 1 1
30 8303 ‘0’ Ring 5 5 5 5
3 3228 45° Elbow x 1/2" NPT Female x 1/2° NPT Male 1 — — 1
3 1467 90° Elbow x 1/2° NPT Female x 1/2* NPT Male — 1 1 —
32 8897 Reducing Bushing 1/2° NPT x 1/4" NPT 1 1 1 —




HOMAS) o eresians ™

1222

—— e ————

o
\




FRONT HYDROSTATIC PUMP

(WITH CHARGE PUMP)* 52
ary. amy.

REF. PART NO. DESCRIPTION T183HD | T233HD SERIAL NO.
14945 L.H. Hydrostatic Pump 1 1
1 8871 Snap Ring 1 1
2 8873 Shaft Seal {Incl. in ltem 66} 1 1
3 14971 Washer 1 1
4 8872 Retaining Ring 2 2
5 8863 Thrust Washer 2 2
3] 8864 Thrust Bearing 1 1
8 8862 Bearing 1 1
9 15227 Housing 1 1
10 14959 Bearing 2 2
1 26650 Bearing Race 1 1
12 14965 ‘0’ Ring {Incl. in item B6) 2 2
13 14860 Cover 1 1
14 8797 Snap Ring 2 2
15 148957 Sleeve Gover 1 1
18 14966 ‘0F Ring {Incl. in [tem 66) 1 1
30 14964 Bearing 1 1
31 14961 Gasket (Incl. in Item B6) 1 1
32 N.S.P. Pin 2 2
34 34987 Relief Valve Kit (4500 P.S.L) (310 Bar) 2 2
3 8B45 Check Valve (Includes 37 & 38) 2 2
45 N.S.P. Bolts (Torque 27-31 ft. Ibs.) (37-42 NLM.} 2 2
48 15236 Shait 1 1
49 15228 Cam Plate 1 1
50 22208 Back Plate Assembly 1 1
51 15237 Key 1 1
55 14973 ‘0" Ring (incl. in ltem 66) 1 1
56 15235 Poppet 1 1
57 15233 Spring 1 1
58 8780 Washer 1 1
59 15234 Retaining Ring 1 1
66 1523 Purnp Adaptor 1 1
61 N.S.P. Bolts {Torgue 27-31 ft. Ibs.) (37-42 N.M.) 2 2
62 15232 Bearing 1 1
64 14948 Rotating Group (includes 20 through 29) 1 1
65 15238 Charge Pump Kit (Includes 52 & 53) 1 1
66 952826 Major Seal Repair Kit (Includes 2, 12, 18, 31, 37, 38, 55, 58) 1 1

*Up to LJ000290

Up to LHOOG782




- i! | FRONT HYDROSTATIC PUMP
D-3 Hn ma (WITH CHARGE PUMP)




FRONT HYDROSTATIC PUMP

(WITH CHARGE PUMP) 521

REF. | PART NO. DESCRIPTION T173HL | T183HD{ T203H0| T233HD SERIAL NO.
37202 Hydrostatic Pump 1 1 1 1
1 8871 Snap Ring 1 1 1 1
2 8873 Shait Seal (Incl. in ltein 62} 1 1 1 1
3 14971 Washer 1 1 1 1
4 8872 Retaining Ring 2 "2 2 2
5 8863 Thrust Washer 2 2 2 2
6 8864 Thrust Bearing 1 1 1 1
7 34465 Drive Shaft 1 1 1 1
9 34466 Housing 1 1 1 1
10 14959 Bearing 2 2 2 2
11 26650 Inner Race 1 1 1 1
12 34467 ‘0’ Ring 2 2 2 2
13 34471 ‘0" Ring Cover 1 1 1 1
16 14966 ‘0" Ring (Incl. in ltem 62) 1 1 1 1
17 34474 Camplate ) 1 1 1 1
i8 34475 Rotating Group {Inc. 19 through 28) 1 1 1 1
29 14961 Gasket (Inc. in Item 62) 1 1 1 1
31 34478 Pin 2 2 2 2
32 34479 Back Plate Ass'y. 1 1 1 1
33 34987 Relief Valve ¥it 4500 psi (310 Bar) 2 2 2 2
34 NS.P. Spring 2 2 2 2
35 N.S.P. ‘0’ Ring 2 2 2 2
36 N.S.P. Plug Ass'y. 2 2 2 2
37 15237 Key 1 1 1 1
41 15238 Charge Pump Kit {Inc. 42 & 43) 1 1 1 1
42 15468 Inner Gerotor Gear 1 1 1 1
43 15468 Quter Gerotor 1 1 1 1
44 34484 ‘0" Ring, Molded ({Inc. in ltem 62) 1 1 1 1
45 15231 Pump Adaptor 1 1 1 1
46 | See ke 63 | Poppet 1 1 1 1
47 |Seeltem 63 | Spring 1 1 1 1
48 |[Seeltem 63 | Washer 1 1 1 1
49 |[See ltem 63 | Washer 1 1 1 1
51 N.S.P. Bolts, Torque 27-31 fi. Ibs. (37-42 N.M.) 2 2 2 2
51A N.S.P. Bolts, Torque 27-31 ft. bs. (37-42 N.M.} 1 1 1 1
52 34476 Valve Plate 1 1 1 1
53 34468 Washer 2 2 2 2
54 34469 Shaft Seal 1 1 1 1
55 34470 Seal Cover 1 1 1 1
56 34472 Trunnion Cover 1 1 1 1
57 34473 Screws 4 4 4 4
o8 34486 Spring Retainer 1 1 1 1
59 8786 ‘0’ Ring 1 1 1 1
60 344388 Washer 4 4 4 4
61 34487 Cap Screw 2 2 2 2
62 33924 Seal Kit, Complete 1 1 1 1
63 35298 Kit, Poppet 1 1 1 1

* LJ000291 - onward
LHO00782 - onward



1220




REAR HYDROSTATIC PUMP* 53
ary. aTy.
HEF. PART NO. DESCRIPTION T183HD | T233HD SERIAL NO.
14946 R.H. Hydrostatic Pump 1 1
1 8871 Retaining Ring 1 1
2 8873 Shait Seal (Incl. in ltem 50} 1 1
3 14971 Washer 1 1
4 8872 Retaining Ring 2 2
5 8863 Thrust Washer 2 2
6 8864 Thrust Bearing 1 1
7 15246 Shaft 1 1
8 8862 Bearing 1 1
g 15227 Housing 1 1
10 14956 Bearing 2 2
11 26650 Inner Race 1 1
12 14965 ‘0’ Ring (Inck. in ltem 50) 2 2
13 14960 Cover 1 1
14 8797 Retaining Ring 2 2
15 14957 Sleeve Cover 1 1
18 14966 ‘0’ Ring (Incl. in lkem 50} 1 1
19 14958 Camplate 1 1
306 14964 Bearing 1 1
31 14961 (asket (Incl. in ltem 50) 1 1
33 22207 Back Plate Assembly 1 1
34 34987 Relief Valve Kit (4500 P.S.1.) (310 Bar) 2 2
39 8845 Check Valve 2 2
40 15241 Coupler 1 1
41 8793 “0’ Ring {Incl. in ltem 50) 1 1
42 15242 Pump Adaptor 1 1
43 N.S.P. Bolts (Torgue 27-31 ft. ibs.) {37-42 N.M.) 1 2
44 15243 Bearing 1 1
45 N.S.P. Bolts (Torque 27-31 it. Ibs.} (37-42 N.M.) 2 2
46 14972 *0" Ring {Incl. in Itemn 50) 1 1
47 N.S.P. Bolts {Torque 50-60 ft. Ibs.) (75-81 N.M.) 2 2
49 14948 Rotating Group {Includes 20 through 29) 1 1
=50 952826 Maijor Seal Repair Kit (inciudes 2, 12, 18, 31, 37, 38, 41, 46) 1 1

=UP TO LJOG0290
UPTO LHO00781

~*Seal Kit contains seals for both 14945 & 14946 pumps.




HO m 9 G I ReAR HYDROSTATIC PUMP

Y

T




REAR HYDROSTATIC PUMP 531
Qiy. ary. ary. ary.
REF. | PART NO. DESCRIPTION T173HL| T183HD{ T203HD| T233HD SERIAL NO.

37203 Hydrastatic Pump 1 1 1 1

1 8871 Retaining Ring 1 1 1 1
2 8873 Shaft Seal (Inc. in liem 62) 1 1 1 1
3 14971 Washer 1 1 1 1
4 8872 Retaining Ring 2 2 2 2
5 8863 Thrust Washer 2 2 2 2
6 8864 Thrust Bearing 1 1 1 1
7 15246 Drive Shait 1 1 1 1
9 34466 Housing 1 1 1 1
10 8862 Bearing 1 1 1 1
11 26650 Inner Race 1 1 1 1
12 34467 ‘0" Ring 2 2 2 2
13 34471 ‘0 Ring Cover 1 1 1 1
15 14966 '0" Ring (Inc. in item 62) 1 1 1 1
17 34474 Camplate 1 i 1 1
18 34475 Rotating Group (Inc. 19 through 28) 1 1 1 1
29 14961 Gasket (Inc. in ltem 62) 1 1 1 1
31 34478 Pin 2 2 2 2
32 34480 Back Plate Ass'y. 1 1 1 1
33 34987 Relief Valve Kit 4500 psi (310 Bar) 2 2 2 2
34 N.S.P. Spring 2 2 2 2
35 N.S.P. ‘0" Ring 2 2 2 2
36 .S.P. Plug Ass’y. 2 2 2 2
44 34491 ‘0’ Ring, Molded (Inc. in ltem 62) 1 1 1 1
45 34482 Pump Adaptor 1 1 1 1
51 NS.P. Bolts, Torque 27-31 ft. Ibs. (37-42 N.M.) 2 2 2 2
51A N.S.P. Bolts, Torque 27-31 ft. Ibs. (37-42 N.M.) 1 1 1 1
52 34476 Valve Plate 1 1 1 1
53 34468 Washer 2 2 2 2
54 34469 Shaft Seal 1 1 1 1
55 34470 Seal Cover 1 1 1 1
S6 34472 Trunnion Cover 1 1 1 1
57 34473 Screws 4 4 4 4
58 14872 ‘0’ Ring 1 1 1 1
61 34493 Cap Screw 2 2 2 2
62 33924 Seal Kit, Complete 1 1 1 1
63 35298 Kit, Poppet 1 1 1 1

*LJO00291 - onward
LHO00782 - onward




i!“ﬂmﬂSImﬂous MOTOR 5_4|

1025-R




TORQUE MOTOR 5.4
aty. ary. OTy. ary.
REF. | PARTNO. DESCRIFTION T173HL | T183HD | T283HD | T233HD SERIAL NO.

26765 Hydraulic Torque Motor Assembly 2 2 2 2
1 22071 Nut, Hex (Slotted) 1 1 1 1
2 22117 Seal Kit 1 1 1 1
3 22072 Retainer, Front 1 1 1 1
4 22073 Bolt, Retainer & 6 6 6
5 22074 Shaft, Sub-Assembly i 1 1 1
6 22075 Key 1 1 1 1
7 22087 Housing, Bearing 1 1 1 1
8 29894 Drive, Main 1 1 1 1
] 29895 Gercler, Sub-Assembly 1 1 1 1
10 22105 Plate, Valve 1 1 1 1
11 22106 Drive, Valve 1 1 1 1
12 22107 Valve 1 1 1 1
13 22108 Bafancing Ring Sub-Assembly 1 1 1 1
14 22109 Spring, Compression 3 3 3 3
15 22112 Housing, Valve 1 1 1 1
16 22089 Plug 1 1 1 1
17 26765 Bolt 2 2 2 2
18 22581 Bolt 2 2 2 2
19 22116 Nut, Hex 4 4 4 4
20 22110 Plug, Sub-Assembly 1 1 1 1
21 22111 Sleeve, Dash Pot 2 2 2 2
22 22115 Spring 2 2 2 2
23 22119 Poppet 2 2 2 2
24 22120 Piston 1 1 1 1
25 22121 Plug, Sub-Assembly 1 1 1 1

NOTE: Pants list quantities are for single Torque Motor assembly.



ELECTRICAL SYSTEM 6. ELECTRICAL

D-7 Electrical System (T183HD/T203HD) BT SYSTEM
D-8 Electrical System (T233HD/T173HL) covvuuueereuseremeeeessessasarceasreressoccs 6.2




TANTSE

wE_S Altarnator N _-N Ep_a.z

2! JU Switch
U - _ o,
o

Inglno
¥ Warning Light SN T WOV
[ foptieral] ) s _

_ Ignition Switch

......... /AWMW s0b

:13..? ol
QD Tarres Uight

1

—i
©
[
L
2]
=]
A
()
L
™
o0
1
-
=
e
0
N
—d
<{
O
[
-
O
L
]
1]
e
E
=
=

Volt . b HU 10
¢ = 0
Funt

Level
Ssnder

-Tamp.
Sandar

Sander




ELECTRICAL SYSTEM T183HD/203HD

6.1

ary. ary.
REF. | PARTNO. DESCRIPTION T483HD | T203HD SERIAL NO.

1 957733 L.H. ROPS Hamess 1 1
2 23519 R.H. ROPS Hamess 1 1
3 30043 Engine Hamess 1 1
4 20432 Alternator to Starter Wire 1 1
5 23665 Emergency Start Switch 1 1
6 26857 Neutral Switch 1 1
7 17121 Fuel Gauge 1 1
8 22952 Wamning Light 3 3
g 29971 Work Lights {round) 1 1
9 25760 Work Lights {rectangular) 1 1
10 22962 Pre-Heat tndicator {only on V22038) 1 1
11 5825 Hour Meter 1 1
12 6526 Light Switch 1 1
13 19605 Ignition Switch 1 1
Wiper — Optional 1 i
14 15935 Windshield Wiper Motor 1 1
15936 Wiper Arm 1 1
15937 Wiper Blade 1 1

Back-up Alarra — Oplional 1 1

15 24961 Hom and Moduie 1 1
17099 Switch 1 1
16 33105 Glow Plug 1 1
16 35536 Glow Plug 1 1
17 6521 Hormn — Optional 1 1
6522 Horn Button 1 1

18 21927 40 Amp Gircuit Breaker 1 1
19 33073 Starter 1 1
20 22819 Battery Cable 18" L. (ground) 2 2
20 23272 Bsttery Cable 16° L. {ground) i 1
21 23525 Positive Battery Cable (66" L.) 1 1
22 33071 Battery 1 1

23 23272 Ground Battery Cable (Battery to Cab) — —
24 957384 Voltage Regulator 1 1
25 3314 Alternator 1 1
26 23178 Fuel Level Sender 1 1
27 31381 Qil Temp. Sender (225°F) (107°C) 1 1
28 18724 (il Pressure Sender 1 1
29 31381 Water Temp. Sender {225°F) (107°C) 1 1
30 30038 Six Gontact Connectar (locking) 1 1
31 26231 Brake Light 1 1
32 26208 Brake Light Switch 1 1
33 958766 Relay Kit Incl, Plug & Wire Ends 1 1
33513 Relay 1 1

33514 Plug, Relay 1 1




Bath~Un Afurm
no_.".__wnn:

TFAN WA

Brak

Allarnatar

E Light

|
JU. Switeh

vy

QR ED IS

g Englne
Warning Light

Hydraulk Oll
W Tamp. Light

y Noutral Nu .—

Swiich i

&
6

: H Y4 14 L WH _bmar 3] a_w- B

“M\* Batiery .. ..... I\I@f?-
h_ ‘ ’ . Y Switch
“ BR .—Q ........ EK 4
29 $tarter Y30 T E@Eﬁu\ “.: ‘ ._ |

ﬂ 30

o:.
Prassura
Sandor

1:.“-
Level
Sondar

oll
Tamp.
Sondor

S.n..-..
Yomp. J—]lir
Sandeor

1175




ELECTRICAL SYSTEM T233HD/T173HL 6.2
aTy. ary.

REF. | PARTNO. DESCRIPTION T173HL {T233HD SERIAL NO.
1 25688 L.H. ROPS Hamness — 1 T0 LHODO257
1 26851 L.H. ROPS Hamess 1 1 LH000258 - ONWARD
2 23519 R.H. ROPS Hamess 1 1
3 30043 Engine Hamess 1 1
4 20432 Alternator to Starier Wire 1 1
5 23665 Emergency Start Switch 1 1
& 23439 Neutral Switch — 1 T0 LHO00257
B 26857 Neutral Switch 1 1 LH000258 - ONWARD
7 17121 Fuel Gauge 1 1
8 22962 Waming Light 3 3
8 29971 Work Lights (round) 1 1
9 25760 Work Lights (rectanguiar) 1 1

10 21527 Pre-Heat Indicator — 1
10 22962 Pre-Heat Endicator 1 —
11 5825 Hour Meter 1 1
12 6526 Light Switch 1 1
13 19605 Ignition Switch 1 1
Wiper — Opticnal 1 1
14 15935 Windshield Wiper Motor 1 1
15936 Wiper Amm 1 1
15837 Wiper Blade 1 1
017099 Back-up Alarm — Optional , switch linkage 1 1
15 24961 Horn and Module 1 1
17089 Switch 1 1
16 22026 Glow Piug 1 1
16 35536 Glow Plug 1 1
17 6521 Horm — Optional 1 1
6522 Hom Button 1 1
18 21926 50 Amp Circuit Breaker 1 1
18 22203 Starter 1 1
20 22819 Battery Cable 18" L. {ground} 1 1
20 23272 Battery Cable 16 .. (ground} i 1
21 23525 Positive Battery Cable (66™L.) 1 1
22 8301 Battery 1 1
23 23272 Ground Battery Gable (Battery to Cab) 1 1
24 19602 Voltage Regulator 1 1
25 22049 Alternator 1 1
26 23178 Fuel Level Sender 1 1
27 31381 0il Temp. Sender (225°F) {107°C) 1 1
28 21835 Oil Pressure Sender 1 1
29 31381 Water Temp. Sender {(225°F) (107°C) — 1
30 30038 Six Contact Connector (locking) 1 1
31 26231 Brake Light 1 1
32 26208 Brake Light Switch 1 1




ENGINE EQUIPMENT 7.
D-9 Exhaust System SO ERUOOOY J |
D-9 Air Cleaner._..... tesmrammsssssmmsssemmsaserserrearressanoacaanee f a1
D-10 Radiator & Engine MountS e iciccr e v e 7.2
D-11 Universal Joint .ccccccceveeeees SRR OURUUUPORPRRY V< |

ENGINE

EQUIPMENT




o> |THOMAS) seavsay™

EXHAUST SYSTEM

7.1

AIR CLEANER
TO LHO00568




EXHAUST SYSTEM 71
aTY. ary. any. any. SERIAL
REF. | PARTNO. DESGRIPTION T173HL |[T183HD | T203HD | T233HD NO.
1 21148 Muffler Complete 1 1 1 i
2 212083 End Cap 1 1 1 1
3 21254 Diffuser Disc, 3/Pack 3 3 3 3
4 21295 Center Bolt 1 1 1 1
5 21296 Resonator 1 1 1 1
B 21297 Adaptor 1 1 1 1
7 7223 Bolt 1/4" UNC x 11/ L, 8 8 8 8
8 1650 Plainwasher 1/4" Dia. 4 4 4 4
9 6645 Nut 1/47 UNC Nylok 4 4 4 4
10 21197 Exhaust Pipe — — — 1
10 32426 Exhaust Pipe 1 i 1 —
11 954397 Exhaust Flange Assembly — — — 1
11 958264 Exhaust Flange Assermtbly 1 1 1 —
12 21274 Exhaust Gasket —_ — — 1
12 35258 Exhaust Gasket 1 1 1 —
13 22968 10mmx20 mm L, 4 4 4 4
14 6262 Muffier Clamp 2° 2 2 2 2
15 954704 Exhaust Clamp Assembly 1 1 1 1
16 30311 Exhiaust Pipe Mount 1 1 1 1
17 16771 Nut 5/16° UNG Nylok 2 2 2 2
18 1651 Plainwasher 5/16" Dia. 2 2 2 2
19 2580 Bolt 5/16" UNC x 1 1/4" L. 2 2 2 . 2
AlR CLEANER
ary. 17 8 ary. ary. SERIAL
REF. | PARTND. DESCRIPTION T173HL | T183HD | T263HD | T233HD NO.
1 21575 Air Cleaner — — — 1 TO LHOD0568
1 31783 Air Gleaner 1 1 1 1 LHO00568-ONWARD
2 6505 Element — — — 1 TO LHOBOS68
2 31787 Element 1 1 1 1 LH000569-0NWARD
3 23743 Clamp Assembly 1 1 1 1
4 24287 Rubber Baftle 1 1 1 1
5 23745 Cup (only} 1 1 1 1
6 24286 Vacuator Vaive 1 1 1 1
7 20485 Air Cleaner Cap —_ — —_ 1 T{ LHO00568
7 31785 Air Cleaner Cap 1 1 1 1 LHO00569-ONWARD
8 16138 Hose Clamp No. 36 1 1 1 —
8 12117 Hose Clamp No. 40 2 2 2 2
9 32520 Air Cleaner Hose Ass'y. 1 1 1 1
10 6268 Hose Clamp No. 32 1 1 1 2
11 8270 Service Indicator 1 1 1 1
12 954443 Air Cleaner Hose Ass’y —_ —_ — 1 TO LHO00SE68 -
12 32521 Air Cleaner Hose Ass'y — — — 1 LHO00569-ONWARD
12 954442 Air Ciganer Hose Ass'y 1 1 1 —
13 23240 Intake Tube — -— — 1 T0O LHOD0568
13 31297 Intake Tube — 1 — — TO LJ000344
13 32428 Intake Tube — 1 1 1 LHOO0S63-ONWARD
13 36332 Intake Tube 1 _ —_ —
14 31788 Safety Element {optional} 1 1 1 1
15 22233 Turbo Precleaner (optional) 1 1 1 1
*16 31786 Mounting Band 2 2 2 2

= Not illustrated




=
2
-
O
=
n
Z
O
Z
i
o3
is
=
I
0
<
o

7
e
.
7
k“\%ﬂm\%

2]
P
o0
N

2352




RADIATOR & ENGINE MOUNT 7.2
ary. ary. ary. ary. SERIAL
REF. | PART NO. DESGRIPTION T173HL {T183HD | T203HD | T233HD NO.
1 26086 Radiator e — — 1
1 23109 Radiator 1 1 1 -
2 28845 Radiator Cap — — — 1
2 19572 Radiator Cap 1 1 1 —_
3 26129 Water Hose — — — 1
3 22204 Upper Water Pipe 1 1 1 —_
4 956625 Top Radiator Mount Assembly - — — 1
5 19588 Gasket 1 1 1 1
6 19588 Thermostat Assembly 1 1 1 1
7 28848 Water Hose — —_ e 1
8 28847 Draincock Connector — —_— - 1
9 19328 Draincock — — - 1
10 18481 Pin 2 2 2 2
11 18469 Washer 4 4 4 4
12 18468 Cushion 2 2 2 2
13 18467 Cushion 2 2 2 2
14 19574 Boit 2 2 2 2
15 956626 Engine and Radiator Mount Assembly — —_ — 1
16 26127 Fan 1 1 1 1
17 33143 V Belt 1 1 1 -_
17 22062 V Belt — — — 1 O FNSNE
17 33385 V Belt —_ — — 1
18 28846 Fan Shroud — — — 1 P e
18 2311 Fan Shroud 1 1 1 —
i9 21218 In Line Circulating Heater (Optional) 1 1 1 1
20 26134 Water Hose — — — 1
20 22205 Lower Water Pipe 1 1 1 —
21 18478 Hose Clamp 2 2 2 2
22 1024 Nut 1/2° UNC 8 8 8 8
23 15332 Neopreme Isolator 4 4 4 4
24 20235 Snubbing Washer 12 12 12 12
25 1023 Bolt 1/2" UNCx 4" L. — — — 4
26 954275 Rear Motor Mount Assembly — —_ — 1
27 11495 0il Fitter (T233HD) — -— — 1
27 23023 Qil Fitter {T183HD) — 1 —_ —
28 See 28 Fuel Filter Cover 1 1 1 1
29 21677 Fuel Filter Cartridge 1 1 1 1
30 958278 Radiator Brace Assembly 1 1 1 —
31 856509 L.H. Engine Mount Assembiy — 1 —_ —
3 959571 L.H. Engine Mount Assembiy 1 — 1 —
32 956510 R.H. Engine Mount Assembly 1 1 1 —
33 2011 Bolt Hex. 172" x 5" UNG 8 8 8 —




i PIRS —

HOM a5 unversaL JOINT

REF. | PAHRTNO. DESCRIPTION T173HL |T183HD |T203HD |T233HD NO.
1 15141 End Yoke Splined 1 1 1 i
2 15052 Cross and Bearing Kit 2 2 2 2
3 15140 Double Pivol Yoke 1 1 1 1
4 954282 U.J. Piate Assembly — — — 1
4 958284 U.J. Plate Assembly —_ 1 1 _
4 854265 U.J. Piate Assembly 1 — — —
6 19029 Bot M8x25mm L. x1.25P 4 4 4 12
t 21559 Bolt M8 x30mm L.x1.25P 2 2 2 —
7 21029 Springwasher 8mm Dia. 6 6 6 12
8 858277 u.J. Complete — 1 1 —
8 954503 U.J. Complete 1 —_ —_— —
3 954501 U.J. Complete —_ —_ — 1

1 Not illustrated



NUMERICAL INDEX

PART NO. SECTION PART NO. SECTION PART NO. SECTION
33702 1.6 35879 2.2 954275 1.2
33741 15 35883 2.2 954282 7.3
3383 42.2.44.1 35833 2.2 954397 7.4
33868 481,482 36080 2.2 954425 1.2
33922 45 36095 422,432 441,461 0534434 31,33
33923 5.3.1 36305 2.2 954442 71
33924 5.2.1.5.3.1 36332 7.1 954443 7.1
34262 22 36336 4.2.2 954501 72,73
34266 2.2 36337 4.4.1 954503 7.3
34442 241 36338 422 954507 1.2
34465 5.2.1 36338 4.2.2 354548 5.1
34466 5.2.1,5.3.1 36340 4.2.2 954704 7.1
34467 52.1.5.31 36341 422 955064 14
34468 5.2.1,.5.3.1 36342 441 955561 2.11
34488 5.2.1.5.3.1 36343 22,441 955562 2.1.21.1
34470 521,531 36344 4.3.2 985780 24,241
34471 5.2.1,5.3.1 36345 4.3.2 955791 24,241
34472 5.2.1,8.3.1 36350 222 955917 22
34473 52.1.5.3.1 36363 43.2 956053 2.2
34474 5.2.1,9.3.1 36390 1.4 956137 22.24.241

_ 34475 521,631 36422 471 956138 22,222
34476 5.2.1.5.3.1 36430 4.3.2 856244 4.2,42.1
34478 5.2.1,5.31 36443 14 956245 4.2,4.2.1
34479 5.21 36643 4.6.1 956258 2.2
34484 5.2.1 36644 4.6.1 956260 2.2
34486 5.2.1 36645 4.6.1 956429 3.3
34487 921 36646 4.8.1 856432 3.1
34488 2.2.1 36647 4.6.1 956434 3.1
34490 5.31 36648 4.6.1 956436 3.1
34491 531 36649 4.6.1 856442 2.3
34492 53.1 36650 4.6.1 956444 23
34483 5.3.1 36651 4.6.1 956445 23
34610 2.4.1 36652 4.6.1 956448 4.1,4.7
34763 14 36653 461 956448 4.2, 47
34881 4.5 36654 4.6.1 956450 4.3.43.1.44
34382 4.5 36655 4.6.1 956451 43,43.1.44
34884 4.5 36856 4.6.1 958508 7.2
34885 45 36657 461 856510 7.2
34886 4.5 36658 4.6.1 956600 34
34887 45 36659 4.6.1 956625 7.2
34899 4.1 36660 4.6.1 956626 7.2
34803 4.1 36651 4.6.1 956627 1.2
34919 4.1 36733 4.1 956628 14
35242 471 36736 15 956629 1.4
35243 471 951078 45 856630 14
35244 4.7.1 952766 3.1 956631 1.2
35258 74 952826 52,53 956643 1.4
35298 5.2.1,5.3.1 952851 21,211,22 956651 4.7
35444 15 853577 13 956658 34
35453 22 953578 i3 956558 3.4
35455 22 953603 5.1 956661 3.4
35487 14 953630 41,581 956862 24
35536 6.1.6.2 853632 4.1.5.1 856691 2.1
35591 22 953633 41,51 956692 2.1
35783 2.2 953820 11 956694 24.24.1
35817 2.2 954236 1.3 956700 24
35876 22 954237 1.3 856701 21,214




NUMERICAL INDEX

PART ND. SECTION PART NQ. SECTION
956707 2.1 958720 1.6
956708 2.1.2.1.1 958722 1.6
956709 24 958723 1.6
956711 2.2 958724 1.6
956712 22.24,241 958757 1.5
956714 22,224,241 958982 241
956717 24,241 958994 241
956718 24,241 958998 22,241
956723 24.24.1 958086 22
956875 4.2 959087 2.2
956876 4.4 858040 22
956877 43 859108 51
956878 4.3 9549320 22
956879 4.2 959329 2.2
956880 4.2 859291 2.2
956881 4.2, 5.1 959394 222
956882 21,211 859385 2.2.2
957137 22 959356 22222
957154 1.2 959440 2.2
957156 1.2 959441 2.2
957196 1.4 ‘959466 22
957197 1.4 959473 2.2
957235 2.1.1.22 959568 2.3
957236 211,22 959599 14
957237 2.1.1 959601 14
957238 2.1.1 958626 4.1
957239 2.1.1 959627 4.3.2
957258 2.3 959628 4.1
957259 5.1 959630 422
957260 4.3 958631 4.2.2
957372 3.2 959632 4.3.2. 441
957384 6.1 959633 4.3.2,44.1
957596 22,222 958635 3.1
957600 24 959636 3.1
957733 6.1 959637 3.1
957785 3.2 959538 3.1
§57882 3.1
957906 3.1
957915 1.2
957917 1.2
957919 1.2
857920 4.2.1,4.3.1.5.1
9579214 4.1, 5.1
857922 41,51
957925 1.5
957927 421,431.47
957928 4.7
957929 41,47
957985 1.4
958262 2.3
958264 7.1
958270 1.4
958271 1.4
958277 7.3
958278 7.2
958284 7.3
948444 32,47




NUMERICAL INDEX

PART NO. SECTION PART NO. SECTION PART ND. SECTION
23194 14 25887 2.11 28848 7.2
23240 7.1 25896 4.2 28957 1.4
23272 5.1.62 25897 4.2 28958 14
23371 2.3 265898 42,421 28965 22
23422 14 25899 4.2 421 28968 2.2
23439 6.2 25902 4.2 421 28370 22,222
23452 3.1 25903 42.4.21 28973 34
23493 2.2 25905 44 28979 34
23519 6.1.6.2 25908 4.4 28981 1.4
23525 6.1.6.2 25919 42,421 28982 34
23579 14 25320 42 421 28985 1.4
23582 5.1 26041 33 29028 22 .24, 241
23583 5.1 26086 7.2 26029 3.2
23584 5.1 26108 24,241 26032 3.3
23665 6.1.6.2 26120 1.4 29035 211
23719 1.1 26127 7.2 29047 1.5
23743 7.1 26129 7.2 29056 15
23745 7.1 26134 7.2 29059 13.15
23747 5.1 26135 43 29054 1.4
23748 5.1 26152 431.44 29065 2.4,2.4.1
23749 5.1 26174 21,211 29066 24,241
23750 5.1 26188 1.4,3.2 29085 24
23861 1.1 26202 41 ) 28093 34
24214 1.1 26208 34.6.1.6.2 29135 2.1.1
24259 6.2 26231 6.1.6.2 29245 1.5
24264 1.1 26315 32 20248 2.4 241
24286 7.1 26321 1.5 29266 211
24287 7.1 26351 2.3 29273 22
24420 14 26509 32 29281 21,211
24452 1.4 26510 32 20282 43,431,432
24527 2.2 26518 1.5 29345 49
24621 1.3 26520 42,48 29346 49
24622 1.3 26521 43.481 29349 21.21.1.22
24914 3.4 26549 49 43 49 29361 3.2
24961 6.1,6.2 26650 52,521, 53.5.3.1 29367 2.4
24980 24,241 26664 1.2 20368 49
| 25011 42,421 26735 15 29369 4.9
25104 33 26737 1.1 29370 49
25167 1.3 26742 1.4 20371 4.9
25175 34 26743 15.4.8.1 29372 4.9
25204 2.2 26760 42.421,4.3,43.1. 29373 49
25298 1.6, 2.3 4.6 20375 49
25500 2.2 26765 3.4,5.1,54 29377 49
25508 22,222 26781 1.4 29378 49
25513 22222 26782 1.4 29379 49
25532 1.5 26784 14 29382 4.9
25583 2.2 26785 12 29384 21.2.1.1,24
25616 1.5 26786 1.2 29431 43,431,432
25618 3.2 26787 1.2 20432 43,431,4.3.2
25688 6.2 26847 421,422, 431,48 29433 44, 4.4.1
25760 6.1,6.2 26851 6.1, 6.2 29434 44,4.4.1
25762 1.4 26857 2.4,6.1, 6.2 29435 44,441
25842 3.4 27011 2.4 29436 44 441
25843 34 27013 24 29437 44 441
25845 31.33 28845 7.2 29438 42
25875 22 28846 7.2 29440 5.1
25879 3.1 28847 7.2 29476 34




NUMERICAL INDEX

PART NO. SECTION PART NO. SECTION PART NO. SECTION
28477 34 30294 4.8.48.1 31376 15
29689 42,43 30311 7.1 31381 51,6.1.6.2
29708 4.3.4.8.1 30470 34 31402 34
29855 4.8 30471 3.4 31403 421,48
29856 4.8 30474 3.4 31407 4.8
29857 4.8 30485 3.4 31408 4.8
20858 4.8.1 30487 3.4 31419 4.8
29859 4.8.1 30549 4.1 31429 48
29860 48.481.482 30841 1.5.4.3.4.3.1,4.8.1, 31451 4.8.2
28861 4.8.481,4.8.2 4.8.2 31581 14
29862 4.8,4.8.1.4.8.2 30770 1.5 31582 14
29869 4.8 30771 1.5 31583 1.4
29875 4.8.48.1.4.8.2 30892 1.5 31654 2.3
29878 4.8,4.8.1 30893 15 31754 2.2
29879 42.2,4.8.1 30834 1.5 31783 71
20887 4.8.1 30885 15 31785 7.1
29894 3.4 30886 1.5 31786 71
20895 5.4 30897 1.5 31787 7.1
20896 4.8 30898 1.5 31788 7.1
28970 22 30898 1.5 32326 1.5
29971 6.1.62 30900 1.3 32386 4.21
29974 2.2 30901 1.3 32367 4.21
29978 48.481.482 30802 1.3 32407 48
29979 48,481,482 30907 1.5 32428 71
29982 22,24, 241 30808 1.5 32428 74
29002 4.8.1 30809 1.5 32473 1.4
28993 4.8.1 30910 1.5 32478 4.1
30003 481 30915 1.5 32506 43,481
30004 4.81 30916 1.5 32807 481,482
30009 1.1 30317 1.5 32510 4.8.1
30013 4.8.1 30918 1.5 32511 481.48.2
30026 4.8.1 30822 1.3 32520 7.1
30627 4.8.1 30823 13 32521 71
30638 6.1.62 30924 1.3 32578 3.3
30043 61,62 30925 1.3 32614 i5
30044 222 30839 1.5 32615 1.5
306045 2.2 30950 5.2,521,53,53.1 32759 33
30130 4.6 31031 4.3.2, 482 32887 4.81.48.2
30138 4.6 31032 4.8.2 32888 4.8.1,4.8.2
30140 4.6 31034 4.8.2 32888 4.8.1,4.8.2
30141 4.6 31044 3.3 32893 4.8.1
30142 4.6 31045 3.3 32894 4.8.1
30143 4.6 31046 3.3 32885 4.8.1
30144 4.6 31262 3.1 32806 3.3
30145 4.6 31266 2.2 32907 3.3
30146 4.6 31267 2.2 33023 7.2
30147 4.6 3297 7.1 33073 6.1
30148 4.6 31337 1.2 33105 6.1
30149 46 31339 5.1 3314 6.1
30150 4.6 31340 5.1 33143 7.2
30151 4.6 31344 51 33153 4.8.1,4.8.2
30152 46 31347 421 33154 4.8.1,4.8.2
30153 46 31348 421 33155 4.8.1,4.8.2
30154 46 31349 4.3.1 33385 7.2
30211 13 31350 4.3.1 33513 6.1
30282 43,43.1,4.8.1 31351 4.4 33514 6.1
30293 481 3352 44 33519 2.3




NUMERICAL INDEX

PART NO. SECTION PART NO. SECTION PART NO. SECTION
1023 7.2 2338 1.6 7867 44,441
1024 1.2,24,24.1.7.2 2508 2.2 7723 2.1.211
1064 1.6 2580 22274 8023 21.211.22
1080 22 2593 1.5 8063 5.1
1149 31 2663 1.6.2.3.24.24.1 8104 5.1
1180 2224244 2823 1.2 8153 13
1191 22.22231.3.2, 3189 1.2,21.21.1.22 8154 24 241
4.1,4.9 3228 5.1 8280 21,2.11,34
1193 21,214.1,22 3237 21.2114.24 241 8301 6.1,6.2
1194 13.21.211.22 3238 1.2 8303 5.1
23.241,34 3273 34 8613 24,2.41,31,33.34
1205 3.4 3550 13 8704 33
1314 4.8.1 3553 21.1 8705 33
1341 34 4200 22 B780 5.2
1350 12,15, 21.1,22 4539 11 8786 5.2.1
23.24.241.4.1 4549 441 8793 5.3
1361 1.3 4569 47 B797 5.2.53
1364 1.3.2.2 4839 34 8845 5.2.53
1387 22222 4842 1.2,2.1,2.1.1, 22 8862 5.2.5.3.5.3.1
1413 4.8.481,48.2 4851 2.3 8863 5.2.5.21,5.3,53.1
1456 3.1 5170 16,22 34 8864 5.2,5.2.1. 53,531
1457 4.1 5702 15 8871 52,5.21,53.5.31
1458 11. 4.1 5803 21,21.1,2.2,2441, Bg72 52,521,583, 631
1461 5.1 34 8873 5.2,5.21,53.53.1
1464 5.1 5825 6.1.6.2 8897 5.1
1528 3.1 5832 14,32 9202 1.2
1546 2222233 5842 1.1 9421 1.3
1564 3.3 5845 14 11495 7.2
1626 21,214 5881 21.21.1,2.2 11835 24
1631 22,222 5803 22 11841 34
1636 22 5896 2.1.2.1.1 11848 1.5
1642 12,21.21.1.22 5887 12 12117 IA
241 6086 15 14620 24,241
1643 13.21.23,24, 6088 1 14797 11
T 244.32.34 6111 4.1 14846 24
1645 2.4.1 5114 4.1 14860 21,211.22
1647 34 6115 41. 47 14867 4.2,421,5.1
1648 23,31 6262 7.1 14877 3.2
1650 12,16.21.21.1, 6268 7.1 14898 4.1
2.2.23.24.241. 6270 7.1 14816 21
7.1 6297 4.8.4.8.1.4.8.2 14837 4.5
1651 2.2,24.241, 32 6356 15 14938 45
41.4.9,7.1 6377 3.4 14838 4.5
1663 34 6505 7.1 14940 4.5
1671 13 6521 6.1.6.2 14941 4.5
1672 13.21.211.22 6522 6.1,6.2 14944 4.5
1673 21.211,22 241 6526 6.1,6.2 14945 5.2
1675 4.9 6608 44,441 14946 53
- 1678 2.1,2.1.1 6845 1.2.1.6.24,24.1, 14948 5.2
1803 4.4.4.4.1 34.7.1 14956 5.3
1870 1.2.21.211.24 6800 1.4 14857 52,63
3.1.32,34.41.4.8 6854 4.1 14958 5.3
1898 21,211.22 34 7019 i4 14958 5.2,5.2.1
2010 15.1.56.34, 4.8, 7124 44.44.1 14960 5.2 53
481,482 7223 71 14961 52,52.1,6.3,5.3.1
2011 7.2 7465 13.21.21.1,22.24 14964 5.2,5.3
2278 16,23 24,241, 4.1 241,34 14965 52,53




NUMERICAL INDEX

PART ND. SECTION PART NO. SECTION PART NO. SECTIGN
14966 5.2,5.21,5.3.5.3.1 17549 14 21557 23
14971 5.2,5.2.1,5.3 5.3.1 17614 21,211 21558 23
14972 5.3, 531 17615 21,211 21558 1.3
14973 5.2 17633 3.4 21575 71
15052 7.2,7.3 17670 23 21677 1.1.7.2
15140 712,73 177398 47 21678 1.1
15141 72,73 18199 4.7 21835 6.2
15227 5.2,56.3 18228 14 21926 6.2
15228 5.2 18318 11 21927 6.1
15231 5.2,5.2.1 18321 4.1 22026 6.2
15232 5.2 18467 21,7.2 22045 6.2
15233 5.2 18468 7.2 22062 7.2
15234 52 18469 72 22071 54
15235 5.2 18478 72 22072 5.4
15236 5.2 18481 7.2 22073 54
15237 5.2, 5.21 18724 6.1 22074 5.4
15238 5.2,5.2.1 19029 7.3 22075 5.4
15241 5.3 19226 42,421.422.43 22087 5.4
15242 5.3 431,432 44,441 22089 5.4
15243 5.3 19232 4.2,4.2.2,4.3.2,5.1 22105 5.4
15246 5.3.5.3.1 -19235 4.7 . 22106 54
15304 4.1 19238 8.1 2707 5.4
15322 7.2 19239 5.1 22108 5.4
15323 1.2 19240 5.1 22109 5.4
15334 1.4 19241 5.1 22110 54
13468 5.2.1 19242 5.1 22111 54
15469 5.2.1 19243 5.1 22112 54
15931 1.4 19249 421,422 22115 5.4
15935 6.1,6.2 19328 72 22116 5.4
15936 6.1.6.2 19574 7.2 22117 5.4
15937 6.1.6.2 19586 72 22119 54
16027 4.7 19588 7.2 22120 54
16028 4.7 19602 6.2 22121 54
16138 7.1 19605 6.1,6.2 22127 11
16711 13 19948 11 22203 62
16771 2.1,.211,22 24, 20232 4.1 22207 5.3

241,74 20235 7.2 22208 5.2
16855 3.3 20316 1.5 22233 7.1
16982 1.4 20384 4.1 22273 4.3.4.31
16989 12,21.21.1,.34 20432 6.1.6.2 22274 43, 4.3.1
169395 4.7 20485 7.1 22278 43,.43.1.432
17085 4.1 20860 2.2 22280 43.43.1.43.2
17088 21.21.1.61.62 20801 3.1 22448 3.2
17121 6.1.6.2 21004 1.6 22470 1.6
17144 41 21029 7.3 22581 54
17167 4.1 121148 7.1 22653 24,241
17225 3.4 21174 21,211.22, 34 22734 3.3
17308 1.4. 3.1 21197 7.1 22819 6.1.6.2
17340 3.3 21218 7.2 22951 3.3
17372 1.3 21274 7.1 22857 4.7. 471
17378 1.3 21293 7.1 22962 6.1,6.2
17379 1.3 21294 7.1.7.2 22866 2.3.34
17423 2.2 21285 7.1 22968 7.1
17499 4.7 21296 7.1 23012 24.2.41
17516 2.2,34 21297 7.1 . 23096 2.3
17518 1.5 21362 1.2 23168 11,14
17544 1.4 21527 6.2 23178 1.1,6.1,6.2




SAFETY PRECAUTIONS

All operators must have in-.
struction before operating this
toader.

A wrrniNG

1. Read the operators manuai carefully and familiarize

9.

10.

. Do not drive across a slope. Always go up or down a

slope with the heavy end of the loader pointing up
towards the top of the slope.

Do not allow anyone to ride on loader with the

“operator.

Always operate in a well ventilated area. Do not
operate in atmosphere with explosive dusts or gasses.

I . 11. Avoid jerky tums, starts or stops. Reduce operating
yourseh‘ with the operation qf all controls, safgty speed on rough ground and slopes.
equipment and sajety precautions before operating .
this loader. 12. Keep inad low— do not travel or turn with boom arms
up.

. Al fasten seat belt before starting or operatin
m:?a der. en g peraing 13. Watch for others when operating.

. Do not operate this foader without using seat bar, seat 14. Do not add fuel to the loader when the engine is
belt and operators guard. running or is hot. No smoking.

: ; . i fess boom lock is

. Do not operate this loader unless all safety and 15. Do not get under raised boom un !
instruction decals are in place and all safety equip- engaged. Always engage boom lock before doing any
ment, shields, are in place and in proper working servicing which requires the boom be up.
condition. 16. Do not attempt to repair or ighten any hydraulic hoses

. Do not get off the loader without first, lowering boom or fittings with the engine running and the hydraulic
ammns, stopping engine, engaging parking brake —foot system is under pressure.
pedal lock — neutral centering device and removing 17. Replace all missing, illegible, or damaged safety and
key from ignition. waming decals.

. Do not park on an incline. [ necessary 1o park on an 18. Do not modily or alter or permit anyone 1o modify or
incline park across the slope — lower Bift arms and alter this equipment or any of its components.
ground bucket— engage the parking brake and block 19. Do not bypass the starter safety switch. Consult your
the wheels. dealer if your safety starter controls are malfunction-

. Do not exceed rated lift capacity of this loader. ing.

SAFETY EQUIPMENT

The loader is equipped with the following safely equipment for
your protection. Take care of themn and inspect their condition
daily.

Safety Belt — Check seat belts for frayed or cut webbing,
damaged buckies or loose mounting brackets.

Operator Guard {(ROPS) — Check for damage or loose
‘mountings. Never remove protective screens.

Safely Treads/Warning Decals — Keep safety treads
clean. Check for missing or damaged decals. Replace wom,
damaged or missing safety treads or decals.

Shields — Keep all protective shields in place.

Seat Bar/Parking Brake/Foot Pedal Lock/Neutral Cen-
tering Device — Check operation and repair or replace as
required.

Boom Locks — Check operation and repair or replace as
required. ,
Quick-Tach Lock — Check operation and repair or replace
as required.

Operating Lights — Check operation of all lighting.



